A Textron Company

Express S4

Service Parts Manual

689402 - A
ISSUED MARCH 2019






SERVICE PARTS MANUAL

GASOLINE EFI POWERED UTILITY VEHICLE

EXPRESS S4

STARTING MID-MODEL YEAR 2019

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ... e \%

AC CELERAT OR . . A-1
AR FILTER . . oo e B-1
B O Y . e Cc-1
BRAKES . . D-1
CLUT CH e e e E-1
DIRECTION SELECTOR. . ..ot e e e F-1
ELECT RIC AL oo G-1
ENGINE AND MUFFLER . . ..o e e e H-1
ENGINE MOUNTING. . .. e e e e e e J-1
FRONT SUSPENSION AND STEERING . . ... .. e K-1
FUEL SY ST EM . oo e e L-1
REAR AXLE .o M-1
REAR SUSPENSION . .. N-1
SEATING . . . e P-1
STARTER/GENERATOR . .. e e e R-1
WEATHER PROTECTION .. e e e e e S-1
WHEELS AND TIRES . . . . o e e T-1
DECALS AND LABELS . ..o e u-1

Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

02
11
19
20
26
31
35
36
37
38
39
41
42
43
44
51
52
69
74
75
76
79

SPECIAL COLOR

BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
SAFETY YELLOW

IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
MONSTER GREEN
BARLEY GOLD

OASIS GREEN

JAVA BROWN
JACOBSEN ORANGE 172

Page vii



G Accelerator Pedal Box Assembly includes items 2 - 31

@ Accelerator Pedal Assembly includes items 27 - 30

e Accelerator Pedal Pad Kit includes items 28, 29

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660444 Accelerator Pedal Box Assembly (Includes Items 2 - 31) ........ccoovvevvvvvnvnennnnn. 1
2 74432G01 Pedal PIVOL PN ...ooiii e 1
3 17838G1 NYINEr BUSHING ... 3
4 12064G6 PUSH NUL. ... 1
5 10386G3 Clevis Pin, 5/16" X 13/168" ........cciuieiiieieeiiie ettt 1
6
7 10387G3 Cotter Pin, 3/32" X B/A" ..ottt 1
8 01051G01 Pan Head Phillips Screw, #8 - 16 X 1/2" L ...cccoiiveeieiiiiiiee e 4
9 25853G03 Pedal BOX @nd COVET........c.viiiiiieiitiieree et 1
10 00684G6 Truss Head Phillips Screw, #8 - 16 X 1/2" Lg....ccccevveeiieeiiieniieeiee e 2
11 652241G03 Accelerator Pedal Bracket ...........ccoouieiiiiiiiiiic e 1
12
13 01050G02 Pan Head Torx Screw, #4 - 20 X 5/8" Lg.......cccccviurireiiiiieee e cecvvnnneee e 2
14 658940 Pedal BOX HAIMESS ........cviiiieiiieeee et 1
15 608608 Accelerator Cable ............ooiiiiiiii 1
16 10385G4 ClEVIS YOKE ...ttt 1
17 00532G4 HEX NUL, 5/16" = 24 ..o 2
18 72072G01 ACCEIEIratOr ROM .....cciiiiiiiiiie ittt 1
19 17677G2 SPING REAINET ...ttt 1
20 15126G1 LOCK NUL, 5/16" = 24 ...t 1
21 73046G01 COMPIESSION SPIING c.cieeeieeieie e e e e e e e e e e e e e e e e e e e e e s 1
22 17979G1 Accelerator ROd BUSHING .........eeiiiiiiiiiiiieee e 1
23 17677G1 SPING RETAINET ...ttt 1
24 72716G01 Cam (MiICrO SWILCN) ...ceeiiiiiiiie it 1
25 00487G3 Socket Head Screw, 1/4" - 20 X 3/8" Lg....ccceerviereeiiieiieeniie et 1
26 25799G03 Accelerator Pedal Assembly (Includes Items 27 - 30) .....cccvvvveiieeeneeneennnnn. 1
27 27844G01 Accelerator Pedal Pad Kit (Includes Items 28, 29).........ccccccveveernninnen. 1
28 27512G01 Pedal Pad .........cooiiiiiiiiie e 1
29 15766G1 Oval Rivet, 3/8” X 15/327 L ....uueeueerureeniieeniieniiee st 6
30 * Accelerator Pedal..........cccoouvviiiiiiie e 1
31 654645 Grommet (RUBDET) .....oiiii e 1

Page A-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 70135G01 Pedal PIVOt COVET ...ttt 1
33 00715G2 Hex Washer Head Bolt, 5/16” - 18 X 3/4” L ..uuuuiiiiieaaeiieiieieiiiiieeeeee e 4
34
35
36 652780G03 (=T F= U €U T o EO VST RPTOURUPRRUROS 1
37 00414G6 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5.......cccccveiereiieiii e 4
38
39 01110G01 Flat Washer (SS), 114" ...t 4
40 00654G2 LOCK NUL (SS), 1/4" = 20...eiitieiiieeeiie ettt 4
41
42 17618G1 Nylon Clamp, 8" Lg (Not HluStrated) ..........ooeeeiiiiiieeiiiiiee e 3

Page A-3




ACCELERATOR

Notes:

689402 Service Parts Manual Page A-4




ACCELERATOR

To Direction Selector

Shifter Cable

689402 Service Parts Manual

Page A-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606005 GOVErNOr BraCKet (LOWEK) ... ...uuuiiiieieieeeeeeiessiietieeee e e e e e e e e e s s s sntnnaneer e s e e e e e e e s ananes 1
2 606284 GOVErNON LINK RO .......ciiiiieiiiiee et 1
3 660005 GOVErNOr RO GUAIT. ..ottt e e e eeeeaaaaaeeas 1
4
5 606083 GoVernor BraCket (UPPEI) .. ..uuuuueeireieeeeee i eeeeeiiitetee e e e e e e e e e e e sessannraanneeeeaaaeeee s 1
6 632936 Governor Cable / Direction Selector Bracket ............occcvvveeiniiiineeiniienee e, 1
7
8 606283 Governor Lever BUSHING .........ooiiiiiiiie e 1
9 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8............cceevvvvnvrrvrnnnnnn. 1
10 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccceeeveveeennnn. 2
11
12 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........ccccoevvvveeiiiinennnn, 1
13 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8............cceeeevvnvvvvvrnnnnn. 1
14 601476 LOCK NUL, IMB = L.ttt e e e e e e e ee e 1
15
16 450452 Flanged HeX NUL, MB - L..ooioeii i e e e 1

Page A-6




ACCELERATOR

Notes:

Page A-7 689402 Service Parts Manual



ACCELERATOR

Notes:

689402 Service Parts Manual Page A-8




a Air Filter Assembly includes items 2 - 6

Front of Vehicle

Seat Support

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658941 Air Filter Assembly (Includes IHEMS 2 - 6)......ccccvviviiiiiiiiieece e 1
2 659139 Air Cleaner ASSEMDIY ........oviiiiece e e 1
3 658957 AN ClEANET COVET ...ttt 1
4 72604G01 AP ClE@NET ClP vt 2
5 28463G01 AL FIIEEE e e s e e e 1
6 28462G01 DUSE EJECLON VAIVE ....uveeiiiiie e e e e e e e e e e e e aaaanees 1
7 659142 Air Cleaner Mounting BraCKet ..........c..uuuuiiiiiiiiiiiieeee e 1
8 601910 AIE FIEE TUDE ..o 1
9 661661 INtake EXENSION HOSE .......coviiiiiii it 1
10 11391G5 HOSE Clamp, 81" ... it 1
11 11391G7 HOSE Clamp, 1.56" ... ..ttt ee e e e e e e e 2
12 12416G2 NYION Clamp, 11.8" Lg .oooiieiiieeiiiieie ettt aieneeas 1
13 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8.............ccccvvvvvnnen. 2
14 00414G7 Hex Head Bolt, 1/4" - 20 X 7/8" Lg, Grade 5 .......ccccuuviiieiiiiiiieieiieeee, 2
15 14390G4 LOCK NUL, 1/4" = 20 ettt ee e e e e e e e e e e e 2

Page B-2




AIR FILTER

Notes:

Page B-3 689402 Service Parts Manual



AIR FILTER

Notes:

689402 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G0OXX| Cowl (See COLOR CODES in HOW TO USE Section).........ccccovveevvvvvvvnnnnnn. 1
2
3 16816G2 Ratchet Fastener, 1/4” X 887" L. . u et 4
4 71055G01 Rivet (Aluminum), 3/16” X .985” Lg ....ocuvveeieiiiiiiiie et 10
5 71115G01 THIM (VINYI ot 1
6
7 75459G01 Glove Box D0OrSs (BOth SIdES) .....coiiiuiiiiiiiiiiiiee it 1
8 75459G02 Glove BoX DOOF (DFVEF SIAE)....ccciiiiiiieeiiiiiiie et 1
9 75459G03 Glove Box Door (Passenger SIde)........coovicciiiiiiiieiieeeee e eee e e e e e 1
10
1
12 71055G01 Rivet (Aluminum), 3/16” X .985” Lg ....ccuveiieeiiiieiiee ittt 7
13
14
15 617643 COWI GIill COVEN ... 1
16 71597G01 Self Threading Nut, 5mm X 10mMm X 15MM .....coviiiiiieeeiiiiiiirere e 2
17
18 613273 FIONT FASCIA ... ceeieiiiiiieeie et 1
19
20 654276 Front Fascia Mounting Brace ...........cooouviiieiiiiiiiie e 1
21 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg ...ccevvvvvevervrerrninnnnnnn, 1
22 00414G6 Hex Head Bolt, 1/4" - 20 X 1/2" Lg, Grade 5 .......cccceeieeriiriiienie e 1
23 14390G4 oo (U S SR 1
24 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg ...evvevviviieeeeiiniinnennn, 2
25 16469G1 Fender WaSher ..o 2
26 654275 Front Fascia Mounting BraCket ..............coiiiiiiiiiiiiieeeeeee e 1
27 15058G1 Rivet (Aluminum), 3/16" X 450" L ..eeeveiiiiiiieeiiiiiiee ettt 2
28
29
30 614378 Fender Flare (Driver SIAe) ......oooi it 1
31 613274 Fender Flare (Passenger Side)........couiuuriieiiiiiiiiee it 1

Page C-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 71055G01 Rivet (Aluminum), 3/16”7 X 1.118" Lg ......cococuueiiiiieiieeeee et e e 3
33
34
35 641260 (6] o =T gl To o T gl - 1= SRR 1
36 14601G11 Rivet (Aluminum), 3/16" X 575" Lgu..uuueeetiieeeaiiiiiiiiiieiiee et 9
37
38
39 70451G01 LOWET FIOON PANEI ...t 1
40 14601G11 Rivet (Aluminum), 3/16" X 575" Lgu..uuutettiaaeaaiiiiiiiiiieeeee et 5
41
42
43 70452G01 Yo o] =17 0 )/ 1
44 14601G11 Rivet (Aluminum), 3/16" X 575" Lgu.uuuueeetiiaeaaiiaiiiiiiieeiee et 2
45
46 71151G03 Instrument Panel Assembly (Includes Items 47 - 51) ......oovviiiiiiniiiiineenine, 1
47 71153G01 Deflector (PassSeNgEr Side) .......uuvveeeiiiiiiciiiiiieie e s r e e e e 1
48 71154G01 Deflector (DIIVEr SIHE)......uuu ittt e e e e 1
49 00614G3 Pan Head Phillips Screw, #8 - 15 X 3/8" Lg......cuvveiiiiirieeeiiiieee e 4
50 71158G01 Instrument Panel Insert (FOUr CUP).......uuvieeiiiiieeeeiieiee e 1
51 71152G01 INSEIUMENT PANEL ...ttt 1

Page C-3




BODY

Notes:

689402 Service Parts Manual Page C-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 637535G02 Floormat With HOMN HOIES..........oooiiiiiecc e 1
2 16816G1 RatChet RIVEL, (25" X 72" .. e 3
3 659143 SCAL FIAME ...ttt 1
4
5 659357 Sound Treatment, Small (ACCESS COVEN) ....uuuriiiiiiieeeeeiiiiiiiiierireereea e e e s e e eneieens 1
6 657950 Sound Treatment, Large (ACCESS COVEI)......uuuururuuruiiiiiiiaieieieeeaeaeaeseeeeeessesnnnnnns 1
7 657953 Sound Treatment (Rear BOAY) .......ocuuriiiiiiiiiiie it 1
8
9 00715G2 Hex Washer Head Screw, 5/16” - 18 X .8" Lg....cccccvvrriririieiieeee e ieseseiineneeee e 2
10 635054G02 Fender Liner (Passenger Side) .........uuuuuiriiiiiiiieieeeeeeeeeee e 1
11 635054G01 Fender Liner (DrVEr SIdE).......c.cuiuuiiiieiiiiiiie ittt 1
12 16816G2 Ratchet Fastener, 1/4” X .887" L ...uuuuueuiiiiieeeeeiieiieiieiiiiieeeeeae e e e e s s ssssnenneeeeees 4
13 639948G01 Rocker Panel (DrVEr SIAE) .....ccceiie it e e e e 1
14 639948G02 Rocker Panel (PasSeNnger SIide)........uuuuuiuiiiiiiiiiiieeeeeeeeeee e 1
15
16
17 00789G2 Truss Head Phillips Screw, #10 - 24 X 1.25" Lg ...vvvviiriiiieeeeee e ccecviiieeeeeee e 1
18
19 70244G05 SPIASN PaANEl ... 1
20 00715G2 Hex Washer Head Screw, 5/16” - 18 X .8" LQ....cccuiiurriiieiiiiiieeee e 4
21
22
23 23726G4 SPACET, 298" g utreeiiiiiiiiei et 1
24 00660G5 [ Eo VAV = T [ AR5 O R 1
25 14390G10 LOCK NUL, #10 - 24 ...ttt e e e e e 1
26
27 15058G6 Rivet (Aluminum), 3/16” X .937” L «.ceoivveeeeeiiiiiiie ettt 1
28 23726G4 Y 0Tz Lot g 1o I o PRSP 1
29 601476 Flanged Lock NUL, 1/4" - 20 ..ot 2
30 634161 Flanged Button Head Torx Bolt (SS), M6 - 1 X 30mm Lg.......cccoovviiiiiiiiiiiennenn. 2
31 23726G4 SPACET, 298" Lguutreeeiiiiiiieee i 2

Page C-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 617620 2 U] o 11 =T o PSSR 1
2
3
4 00440G6 Hex Head Bolt, 5/16”" - 18 X 2 3/4" Lg, Grade 5 .......c.ceeveiiiiiiiiieiiiieee e, 2
5 00565G8 LOCK WASNET, 5/L6” ....ccuiiiiieiiie ittt ettt 2
6 00559G8 Flat WaSher, B5/167 ........ccuiiieiiieiie ettt 2
7 75048G02 RS0 L= Yot T O K A I o SRR 2
8
9
10 00440G2 Hex Head Bolt, 5/16” - 18 x 2 1/4" Lg, Grade 5 .......ccceerueriiieeiiee e 2
11 00565G8 LOCK WASNET, B/LB" ......eiiiiiiiiiee ettt 2
12 00559G8 [ P oY= U] (ST A A 1 2
13 75048G04 SPACET, 1" L teiteeiitieitie ettt bbb 2
14
15
16 71451G02 NSt U =0 0] o LT PP P 1
17 71102G01 Hex Head Bolt, 1/4" - 20 X 3/4" Lg, Grade 5 .........ccceviiriieriieenie e 4
18 00571G2 Flat WaSher, 5/167 ........coiiiiiiiie ittt s 2
19 71455G01 BUMPET PIUG ...t 4
20 71554G01 J-Type Nut Retainer, 1/4” - 20 ........coiiiiiiiiiie et 2

Page C-8




\CS

Front of Vehicle

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625272G1XX Rear Body (without Taillights) (See COLOR CODE in HOW TO USE section) 1
2 624374 BAGWEI LINET ...t et e e e e 1
3 633917 RIVET (PIASTIC) ..t ee ettt e e e e e e e e e e e e e nneenes 2
4
5
6
7 625272G0XX Rear Body (with Taillights) (See COLOR CODE in HOW TO USE section) .... 1
8 10570G10 RIVEL (SS), 5/32" X 55" LT .veeeieiiiieiiie ittt 5
9
10
11 10570G12 Rivet (Aluminumy), .257" X .556" L ....ccoccueeiiiiieiiieee et e e 4
12 10570G11 RIVEL (SS), 5/32" X 70" LG cvrveeeveeeeeeeeeeeseeeeeees oo en e, 2
13 71320G01 ACCESS PANEI ... 1
14 01107G01 Pan Head Torx Screw (SS), #8 X .63" Lg ...ccooviiiiiiiiiieieeeeeeee e 5
15 71609G01 Seat HINGE PIALE ....cooiiiiiiiie e 1
16 16816G2 RatChet RIVEL, .25 X .88 7" ..ot e e e eeaaans 2
17
18 666066 Charger RECEPIACIE COVET .......uuiiiiiiiiiieee ittt e e e e e 1

Page C-10




FLOOR MOUNT
GUN HOLDER

o

Y/

includes items 13 - 17

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75109G04 Ash Tray Kit (INCludes IteMS 2 = 5) ..uvevviiiiieie i 1
2 27731G01 ASIH TIAY e 1
3 27736G01 7= 1] (] PP PPPPRRRPRR 1
4 75108G02 BraCKEL ..o 1
5 00106G6 Pan Head Phillips Self Tapping Screw, #12 - 24 X . 75" Lg ...cccccvvvvvvvveennnnn. 4
6
7
8 74365G01 GuUN Holder, FIOOr MOUNT........ii it e e e e e e eaaes 1
9 74533G01 Gun Holder (SWIVEI MOUNE) .....uuiiiiiiie et r e e e e e e e 1
10
11
12 74521G02 Front Basket Assembly (Includes Items 13 - 17).....cccuveieiiniiieieiiiiiieee e 1
13 74523G01 FrONt BASKEL ... .ceveiiiie i 1
14 74522G01 Basket Mounting Bracket (Driver Side) ..........cviiiiiiiiniiie e, 1
15 74522G02 Basket Mounting Bracket (Passenger Side)........ccocccevvniiiieeiiniiiene e, 1
16 00769G2 Round Head Carriage Bolt (SS), 3/8" - 16 x 1 1/4" Lg, Grade 5................ 4
17 11098G5 LOCK NUL, 3/8" = 16 ..eueeeieiiiiiiiie ettt sttt ettt s e e e e 4
18
19 635202 WINCN RECEIVET ... 1
20 604572 Winch Receiver Retainer PIate ............cooiiiiiiiiiiiiieeciecee e 1
21 00462G8 Hex Head Bolt, 7/16" - 14 X 1" Lg ..uvurreeeiieiiaaaaeaieiiiiiieeeeee e 4
22 00734G1 LOCK NUL, 7/16" = 14 ...t 4

Page C-12




BODY

Notes:

Page C-13 689402 Service Parts Manual



BODY

Notes:

689402 Service Parts Manual Page C-14




° Brake Pedal Assembly (without Brake Lights) includes items 3 - 12

e Brake Pedal Assembly (with Brake Lights) includes items 3, 5 - 30

\CS

ant of Vehicle /@

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612G02 Brake Pedal Assembly (without Lights) (Includes Items 3 - 12).........cccvvveeee.. 1
2 70690G02 Brake Pedal Assembly (with Lights) (Includes Items 3,5 - 30) ......cccccceeeeeennnn. 1
3 652253G03 Park Brake Pedal............cuoiiiiiiiiiiiiiie e 1
4 652251G03 Brake Pedal (Without LIGNtS)........ccooiiiiiiiiiiiiieeie e 1
5 70681G01 B0 £ T0 T TS o o TSSO 2
6 70682G01 PIVOL PN et e e e 1
7 658825 PUSH NUL, 571687 - 24 ..ot 2
8
9 70257G01 Service Brake Pad..........ccccooiiiiiiiiiiic s 1
10 16409G1 Oval Rivet, .375" X .4B88" LO....cceeiiiiiiiieieiieeee et 6
11 70256G01 Park Brake Pedal Pad ............ccueiiiiiiiiiiieiice e 1
12 16409G1 Oval RiVet, .375" X 468" LO....ccceeiieiieiiiiieeieeit e e e e e e e e seeneeeee e e e e e e s e e nennes 3
13 652820 Service Brake Pedal Plate............ccoovviiiiiieiiee e 1
14 00737G8 Flat Head Phillips Screw, #10 - 24 x .875" Lg, Grade 5...........cccuveeeeeeeneen. 4
15 00739G1 Rubber Well NUt, #10 - 24 .....oooiiieee et 2
16 652355 Brake Pedal SPaCEr..........coii it 2
17 27137G01 (070 ] o TTot= TS o] 1 o [ EERPRRR 2
18 14390G10 LOCK NUL, #10 = 24 .ot 2
19 10606G8 MICIO SWILCH ... 1
20 00645G2 Pan Head Phillips Screw, #6 - 32 X 1 1/4" Lg ..coooccvveieiiiiiee e 1
21 00559G5 Flat WasSher, #L0........eeeiiiiie e 2
22 00559G3 Flat WaShEr, #6........ueeiiiiiiiiiee e 2
23 00565G3 LOCK WASKEL, 6 ...t e e 1
24 00525G5 LOCK NUL, 6 = 32 coeeriiieiieet ettt e e e e e e e e e s ra e e e e eaaaaas 1
25 13514G1 Limit Switch Screw, #6 - 32 X .22" L0 «.ocooviiiiiiiiiieieeeeee e 1
26 00642G8 Flat WaSher, 5/16” ......ooo it 2
27 14628G1 FASTON TaD ... 1
28 24605G1 Wire Harness (Brake Light) .........uueeeiierieoiiiiiiiiieeie e 1
29 17618G1 L= T T TP TR T OO PPPPPPPPR 2
30 652791G03 Brake Pedal (With LightS).......cooiiiiiiiiiiieiieee e 1

Page D-2




Front of Vehicle

Accelerator
Pedal

Page D-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70582G01 Shoulder Bolt (SS), 3/8" - 16 X 3.406" L.....c.ueererrrieriieiiie e 1
2 70581G01 Flanged Bushing, .1.062" O.D. X .795" L.D....cooiiiiiiiiiiieicieeeeeeeee e 2
3 70676G01 L 650 TS o o [P TU TP 1
4 00643G1 LOCK WaASKEL, B/8" .. ..ot e e e e e 1
5 11098G5 LOCK NUL, 3/8™ = LB .eeeeiee ittt ettt e e e e e ee s 1
6 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not lllustrated)...........ccccceeeeeeeennnnn. 1
7 12416G2 Nylon Wedge Lock Clamp (Not lHllustrated) ..........cccuuvieeiiiiiirieeeiieieeee 3
8
9
10
11 01111G01 Retaining RIiNG (SS), Dia. .8"....... it 4
12 10386G3 CleVvis Pin, .438" X .938" g ...uuuurerrirriieieeeeeeiiiiiierieeereeeeeeesessssnsnnssnnneerreeseeesses 1
13 10387G3 Cotter PiN, .094" X 75" LOu.ciiiieieeeeiiiiie ettt 1
14
15 70601G01 KICK=0FF LINK. ettt e e e e e e e e e s e eeneeees 1
16 17838G1 Nylon Bushing, .37" O.D. X .31" L.D....ocuuiiiiiiiiiiie et 2
17 20835G1 Teflon Washer, 3/8" ... e 2
18 00559G8 Flat WasSher, 5/L6" .. ...ttt e e e e e e e eaeaees 2
19 10387G3 Cotter Pin, (094" X 75" L. .ciiieeeeeeeiitiiee ettt 2
20 70098G01 KiICK-Off CamM PIVOL.........oiiiiiiiiiiii e 1
21 10097G6 Flanged BeaAriNg........cccoiiiiiiiiiieeieirie st e e e e e e e e e e e e 2
22 70587G01 KICK-0Ff CaIM..ceiiiiiie e 1
23 71215G01 Set Screw with Patch Lock, 1/4" - 20 X 1/2" L ..ccoeeiieieiiiiieiieeeeeee e 2
24 14134G4 Spacer, .76" O.D. X .395" [.D. X 1.25" Lg ceeeeeeiieie et 1
25 70113G01 Yo [0S = o] (= = U o ] 1= P 1
26 11027G1 LOCK NUL, 5/16 - 18" ...ttt a e e 1
27 70080G02 CAtCN BIACKET. ... .ttt 1
28 00414G6 Hex Head Bolt, 1/4" - 20 X 3/4" Lg, Grade 5 ......cccvvveeeieiieeee e ccivnvieeee e 2
29 14390G4 LOCK NUL (SS), 1/4" = 20 ceeeiieiiee ettt 2
30 10386G3 CleVvis Pin, (438" X .938" g ...uuuuueeeeeitiaiaaaaaai ittt et e e e e e e e eareeeeaaaaae e 1
31 10387G3 Cotter Pin, L0904 X 75" Lg . ioooeeeeeeieeiiieeee e e et er e e e e e e e s e s s eeaeeeeeeeaaaeeeas 1

Page D-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 654667 Compensator Assembly (Includes Items 33 - 45) ......cuvciiiiiiiiieee e, 1
33 00532G4 HEX NUL, 1/4" = 20ttt e e e e e e e e e e 2
34 629486 Spherical HeX NUt, 5/16" - 24.......coooiiiiiieeeee e 1
35 28082G01 EQUAlIZEr BIraCKeT ........uuiiiiiiiiieee ettt r e e e e e e e e e e 1
36 15121G1 Flat Washer, 5/16" .. ...t 2
37 17979G1 Accelerator Rod Bushing, .464" |.D. X 1" O.D. X 2" Lg..ceeeeveiiiiiiiiiiieeeeen. 1
38 23061G2 LI = PSPPI 1
39 23463G1 (000] 141 0] (=TT 0] TS o] 1 o SRR 1
40 652256 Brake YOKE ..o 1
41 11098G9 HeX LOCK NUL, 5/16" - 24 ..ot 1
42 612557 Compensator LINK RO ........oouuiiiiiiiiiiiie e 1
43 624690 Brake Cable (Driver SId) .......ccooiii i e e 1
44 624703 Brake Cable (Passenger Side).........couuuviiiiiiiiiiiinieie e 1
45 28083G01 Brake Compensator BUMPET .........cuuviiii et ee ettt 2
46
47 17618G1 Nylon Clamp, 8" Lg (Not lllustrated) ..........cccccurriirieieee e 1

Page D-5




BRAKES

Notes:

689402 Service Parts Manual Page D-6




0 Brake Assembly (Driver Side) includes items 3 - 9
o Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

— TN
=t

|| P ‘» st

':‘I L.(.L' Nz 9
d‘a\a:—/ ®

0 B

Front of Vehicle

Tension Pin

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 612189 Brake Assembly (Driver Side) (Includes tems 3 - 9) ....ccceeeeevviiiiiiiiiviiiieeeeeen, 1
2 612211 Brake Assembly (Passenger Side) (Includes Items 3-8, 10)........cccceeeeeeernnnn. 1
3 612411 Brake Shoe, Leading .........ocoouuiiiiiiiiiiiieee e 1
4 612412 Brake Shoe, Trailing .......coooioiiiiiieeeeee e 1
5 612413 DUSE COVEI ...ttt 1
6 612415 Brake SPring, TOP cuvuuuueieiiie ettt e e e e e e e e e e e aaaaaan 1
7 612414 Brake Spring, BOtOM ... 1
8 612416 SNOE ClaAMIP . 2
9 612418 Gear Adjuster (DIriVEr SIAE) .....cooviceeeiiiiieeere e e e e e e s e e e e e e e e e e s ssnennes 1
10 612417 Gear Adjuster (Passenger Side).........oovvvvviviiiiiiiiiiiiiie e 1
11
12
13 17083G2 Hex Head Bolt, 5/16" - 24 X 1" Lg, Grade 8 ........c.cccveeeiiiiiiiiieeiiiiieee e siiieeens 4
14 15126G1 LOCK NUL, 5/16" = 24 ...ttt 4
15
16 21807G2 Brake Drum Assembly (Includes Items 17, 18) ......cccccuvvveiiiiiieiieiiiiiieee e, 1
17 20947G1 Brake DIUM ..ottt 1
18 19862G2 Lug Bolt, 1/2" - 20 X 1.718" Lg weveeeeeeeieiaeeieeiieeiiiie et 4
19
20
21 21809G1 Flat Washer (Inner Wheel Rim), .984" x 1.31" X .031" ........coorrrrririririniiineeennn 1
22 606945 Brake Drum WaSKHET ........coouiiiiiiiiiee et 1
23 612928 Slotted HEX NUL, 3/4" = 16 ..vueeeeeeeiee ettt e e e e eeaans 1
24 10387G1 Cotter Pin, 5/32" X 1 /4" L. uuuuueeieeiieeee e ee ettt e e e e e e s ssssnenreeneennaeaaee e 1
25 652248 Brake Cable Bracket (Passenger Side) ......cccceeiviiiieieiieiiieeeeeeeise e 1
26 652249 Brake Cable Bracket (DriVer SId) .......cuuieiiiiaaaiiiiiiiiiiiieeee e 1

Page D-8




BRAKES

Notes:

Page D-9 689402 Service Parts Manual



BRAKES

Notes:

689402 Service Parts Manual Page D-10




° Primary Team Clutch includes items 2 - 11

@ Secondary Team Clutch includes items 13 - 19

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 672688 Primary Team Clutch (Includes Items 2 - 11) .....ccocccviiiiiiiiieeee e 1
2 619333 Primary Starter Pulley, 195.........ccooiiii s 1
3 * Stationary ASSEMDBIY ......oooiiiiiii e 1
4 * Moveable Primary ASSEMDIY .........cooiiiiiiiiii e 1
5 624112 Shift Roller ASSEMDBIY .......uvviiiiiee e 6
6 619337 Shim, 39.5MM X 3L.75MM.ccciiiiiiiiii e 1
7 644303 Primary Spider ASSEMDBIY ........uuuiiiiiie e 1
8 * Primary DUst Cover ASSEMDBIY .......cciiiiiiiiieiiiie e 1
9 644305 Torque Primary BULLON ..........ouviiiiiieeee i eee e e e e e e e nr e e e ae e 6
10 619332 Hex Washer Head Bolt, 1/4" - 20 X 3/4" Lg.....uuuueeiiiiiiiiaaeiieiieiieieeee e 7
11 644306 Torque Primary PIUQ .......coooiiiiiiiiiiee et 6
12 623949 Secondary Team Clutch (Includes Items 13 - 19) .....oocviieeiiiiiiineeiiee e, 1
13 * Secondary Stationary, 9.5 .......cooiiiiiiii e 1
14 * Moveable Secondary, 9.5 ... 1
15 619327 INNEr REAINET SPIING ...veeeiieiiiiiiie et 1
16 624111 COMPIESSION SPFHING .eeeeiiiiiieeei ittt seaes 1
17 619329 Outer SPriNG REAINET ... ..ccviiiiieee e e e e e e e e e enanes 1
18 652515 External Retainer RING .......coooiiiiiiie e 1
19 619331 Thrust Washer, 1 53" X 1 83" X 1" .....ouiiiiiiiiiieeiiiiieee e 1
20
21 606239 Conical Washer, ML2 ...t 2
22 00566G3 Lock Washer (Spring TYPe), 3/8" ... i 2
23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8........cccevveiiiiiiiiieiiiiieeenn, 1
24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8........cceevveiiiiiiiieeiiiiieenn, 1
25 606230 Clutch Washer, 27.5 Dia. O.D. X 13.06 Dia. 1.D. .....ccccoiiiiiiiiieiiieeeeeee s 1
26 618630 DIIVE BEIL...ceeiiiieee et a e 1

Page E-2




CLUTCH

Notes:

Page E-3 689402 Service Parts Manual



CLUTCH

Notes:

689402 Service Parts Manual Page E-4




a Direction Selector Assembly includes items 2 - 34

Front of Vehicle

Governor Cable

[
K
Bracket
e P

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606173 Direction Selector Assembly (Includes Items 2 - 34).......cccceeveeeeeevivicccinvinnnen, 1
2 606077 Direction Selector Bracket.............eoviiiiiiiiiiiine e 1
3 70233G01 Direction Selector Shaft..........cc.eeiiiiiii e 1
4 603700 Direction SeleCtor CaM........cooiiiiiiiiie e 1
5 14390G1 LOCK NUL, 3/8™ = 24 ..ottt 1
6 25664G2 BUSHING, 1/2" X .750" LO «ooe ettt 1
7
8 72724G01 NeULral LOCK PN ......oiiiiiiiiii et 1
9 72733G01 COMPIESSION SPIING uvvvvrieiiieiieeeeeeis s i rreeeae e e s s s ssararrrrrraeeaeeesesannnnns 1
10 72729G01 Neutral LOCK LAtCh........ccuvviiiiiie e 1
11 00734G2 LOCK NUL, 1/4" = 28 ..o 1
12 28574G01 EXIENSION SPIING .vviiiiiiiiiiiii ettt 1
13 72732G01 Ball STU, #10 - 32 ..t 1
14 00734G5 LOCK NUL, #10 = 32 .ot 1
15
16
17 72736G01 MICIO SWILCH ..o e e 1
18 01062G01 Round Head Screw, #4 - 40 X 1" L0 «.ccooeviiiiiiiiiiiee e 2
19 00559G1 FIat WASNEE, 4.t 2
20 00565G1 [0 To QY= T (=] PR 2
21 00526G2 HEX NUL, #4 - 40 oo e e e 2
22
23
24
25
26
27
28
29 605807 ShIfter CabIle ... 1
30 25727G01 CUP WASKHEL, L/A" ... e e 4
31 72735G01 COMPIESSION SPIING .eeieiiiiiieieiitiie ettt e e s e e eeenes 2

Page F-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 632891 PIVOT BraCKet ......coiiiiiiieic et 1
33 00734G5 LOCK NUL, #10 - B2ttt e e e e e e e e e e 1
34 22754G4 Bushing (FIIP LOK), .250" ......coiiiiieiiie ittt 1
35
36 70227G01 Socket Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 8 ........ccooviiiiiiiiiiiiiiiiiieiee e 2
37 11027G2 Flanged LOCK NUL, 1/4" = 20 ....uuuiiiiiiiiieeee ettt e e 2
38
39
40
41
42 31539G1 Nylon Clamp, 15.5" Lg (Not [llustrated) ...........cccoveeeiiiiiiieeiiiice e, 2
43 71205G01 Direction Selector HaNAIe............oooiiiiiiie e 1
44 01037G02 Pan Head Torx Screw, #10 - 32 X 1/2" LO . cuuuuurieiiieiieiaee e 1
45 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 ...........ccccevviivveennnnnnn. 1
46 450452 HEX NUL, MB = Lot e e e e e e e e e e e e e e e e e eeeeeeeennes 1

Page F-3



DIRECTION SELECTOR

Notes:

689402 Service Parts Manual Page F-4




Front of Vehicle

See STARTER GENERATOR Section

ﬁ@ll@f

7S

To Solenoid

Chassis Frame

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607053 #6 GAWIre (BIack 6", FL - A2).....ueiiieiiiiiiiee ettt 1
2 25682G01 TEIMINAI COVEY ...ttt e st e e eee e 3
3 25682G01 Terminal Cover (FOr CE VEhICIES).....cooiiiiiiiiiiiieieeeee e 2
4 638433 BatLErY, L2V .. it as 1
5 637484 Battery, 12V, HD . ... 1
6 640488 Battery BOIt ......iiii e ———————— 2
7 663593 Relay, 12V (Not Hustrated) .........ooooieiiiiieiie e 1
8 636455G13 Fuse, 15AmMpP (NOt HHUSTrated) ........eeeeeiiiiiiiie e 1
9 636455G12 Fuse, 10Amp (Not HHustrated) ..........ccoecceiiiiiiiiir e 1
10 72101G02 Battery Hold DOWN .........cooiiii s s 1
11 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 .........ccccevuiiiiiiiiiiiie e 1
12 00565G8 (I oTo VAT = T LT PR A 1 1
13 00571G2 Flat Washer (SS), 5/16" ........uuiiiiiiiiie ettt 1
14 652441G03 BatterY TraY ..o c e et e e e e e e 1
15
16 645191 Battery/Engine Ground Cable ............coooiiiiiiiiiiiiii 1
17 25976G19 H#14 GAWIIE (BlAack 6") ...evveeiiiiiiiiiie i 1
18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 .......cccuvviiiieiiiiiieiiiieee 2
19 11027G1 Flanged LOCk NUt, 5/16" - 18 .......ooiiiiiiiiiiie ittt 2
20 26676G01 Flanged Hex Head Bolt, M6 - 1 X 23MM LG ....uuviiiiiiiiiiieeiiiieeee e 1
21 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8...........oevvvvvrvvvrvncnnnnnn. 1
22 00715G2 Hex Washer Head Screw, 5/16" - 18 X .875" L ..uuvvvrreeiieiiiiieaeeeeiiiiiieeeeee 4
23 607103 B GA WWINE, 42" g oo iieieeeiieieee ettt e e e e e e e e e e e e e e e e e e e enneeees 1
24 658686 MAIN HAIMESS ...ttt e e eneeeeas 1
25
26 73049G01 DireCtion SeleCtOr COVEN .......uuviiiiiiiiiie ettt 1
27 16469G1 Fender WaAShEr, 114" ...... . et 1
28 00114G6 Hex Washer Head Slotted Tapping Screw, 1/4" - 14 X 3/4" LG .......cccvvvvveeeenen. 1
29 608772 #6AWG Wire (Blue) (For CE vehicles) (Not lllustrated) ............cooevvvvvvevniinnnnn. 1
30 625757 #6AWG Wire (Blue) (Solenoid - F2) (For CE Vehicles) (Not lllustrated) .......... 1

Page G-2




Electrical Plate Assembly

includes items 2 - 11 ) ” /-\Q

Front of Vehicle

RED

Solenoid

1

Part of To F2 On Starter/ Generator
Solenoid .5 /

e

~ /N

Floorboard

»~~_Part of Horn
3

Use existing

” 9 hardware fro
Airbox

Front of Vehicle

FUSE BLOCK

HORN BUTTON
HORN

Page G-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660446 Electrical Plate Assembly (Includes Items 2 - 11) .....cvveeeeevieeeeeeeesiiciiinieeeeeen 1
2 73057G02 BIaCKeL ...t 1
3 27739G01 Voltage RegUIALOT ..o 1
4 663716 SOIENOI. ....eeiiiie s 1
5 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5.......cccovvviiiniiiiiiiieiieee 1
6 00661G8 Hex Head Bolt (SS), 1/4" - 20 X 1" Lgu.ccoeereeeieeeiieeniieeniee e 1
7 11027G2 Flanged LOCK NUE, 1/4" = 20 ....cceiiiie ettt 2
8 658683 Electrical Plate HarneSs .......ocuvvviiiiiiiie e 1
9 73446G01 Faston Tab, 900.........uiiiiiiie it 2
10 645190 H#6 GAWIIE ASSEMDIY ...coiiiiiii i 1
11 25978G56 #18 GA Wire Assembly (BIAck)...........ccooiuuiiiiiiiiiiieeiiieece e 1
12 00567G7 Lock Washer (External TOOth TYPE) ...ouvvviiiiiiiiiiiii e 1
13 00532G1 HEX NUL, 1/4" = 200ttt ettt 1
14
15 27068G01 HOM SWILCH BOOL ..o 1
16
17 32860G01 [ 0] 1 o IO SO UPRTOURPP 1
18 608397 HOIN PIALE ...ttt sttt e see et 1
19 17318G1 HOMN SWILCR ... 1
20 73446G01 FASTON TaD ..o e 1
21
22 15058G6 Rivet, (Aluminum), 3/16" X .937" Lg . eeceeieeerieeeiee st niee et 2
23 676066G01 Fuse Block (INCIUAES IteM 24)........uiiiiiiiiiiiie e 1
24 636455G23 FUSE, 15A . ittt ettt st e sttt et e et esnte e sre e s nte e sneeenteeenaeeneeenns 3

Page G-4




O

Headlight Assembly

o LED Headlight Assembly (Passenger Side) includes item 9

o LED Headlight Assembly (Driver Side) includes item 9

Front of Vehicle

Yo

Front of Vehicle

Page G-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 644876 Headlight Assembly (Passenger Side)........ccccovvviiiciiiiiiiiieeeiee e 1
2 644877 Headlight Assembly (Drver Side) .....cccoeieieiiiiieeieceeeeeeeeeeeee e 1
3
4 71781G02 AV 117 B = 1o PP PP P 1
5 71597G01 Self Threading Nut, 5mm X 10mMmM X I5MM......cuiiiiiiiieieeiiiiiiiieieeee e e e e e e e 4
6
7 659008 LED Headlight Assembly (Passenger Side) (Includes Item 9)...........ccccceeeeeee. 1
8 659009 LED Headlight Assembly (Driver Side) (Includes Item 9).........coccvvveivnivnnnnen. 1
9 651411G03 LED Headlight .........cooiiiiiiiiieiiee ettt 1
10 619100 Headlight BUID ... 1
11 654465 Jumper Harness, Led Headlight............ccoooiiiiiiiiiiecc e 1
12 619102 Turn Signal ASSEMDBIY BUID ......veiiiiiiiie e 1
13
14 20965G3 Steering COIUMN COVEL .. ..uuuiieiiieie e e e et s e e e e e e e e e e e aeeeeeaeaeanes 1
15 611810 Turn Signal SWItch ASSEMDIY ........cooiiiiiii e 1
16 645193 ACCESSONY HAIMESS ...ttt e e e e e 1

Page G-6




N

Ny
TAILLIGHT ASSEMBLY ﬁ Q
4 ° a
. /
Front of Vehicle . /'

,//

Light Assembly to Bezel

Front of Vehicle

Page G-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74371G01 Taillight Bezel (DriVEr SIAE) ......uuuviiiiiiieiieeee e e i et e e e eeren e e e e 1
2 74371G02 Taillight Bezel (Passenger Side) ........cceevvviviiiiiiiiiiiie e 1
3 71364G02 J-TYPE NUL, HB . 4
4 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" L......ucuuiiiiiiiie i 2
5 22288G1 Tallight ASSEMDBIY ....eviiiiiieieeee e e 1
6 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 X 3/4" Lg..cccccoveveeeeeieieeieeenn 4
7 14601G11 Rivet (Aluminum), 3/16" X /16" ........uuiiiiiiiiiie e 2
8
9 73290G03 BUZZET . 1
10 01041G01 RIVEL, 5/32 .ttt a e e e e e 2
11
12
13 74248G01 Defroster/Cooling Fan (Not lllustrated) ..........cccccceeeiviiiiiiiiiieeiecece e 1
14
15 31539G1 NYION Clamp, 15.5" Lg cooeiiiiiiieeiiei ettt 5

Page G-8




CONSOLE INSERT PLATE

Yo

Front of Vehicle

e Gauge Plate (Fuel Gauge with Lights) includes items 10, 11
@ Console Insert Assembly includes items 16, 18

@ Console Insert Assembly includes items 16 - 19

SOLENOID
CfVER

Fuse Block

HOUR METER

Front of Vehicle

Page G-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33639G01 Ignition Switch (With LIGOt) .....ceeviiiiie e 1
2 33639G02 Ignition Switch (with Light, Group KeY) ....ccoooeiiiiiiiiiieiee e 1
3 33639G03 Ignition Switch (with Light, Individual) ...........ccccooiiiiiiiii 1
4 33623G02 Drive RiVet, 3/16" X 3/8" Lg «eeeeeiei ittt e e e e e e e 2
5
6 00568G6 Lock Washer (External Tooth Type), 3/4" .......ioiiiiieieieeeeeeeeeeeeee 1
7 17137G1 FACE NUL, 3/4" = 20 .. ettt e e e e e e e e e e neees 1
8
9 656282G06 Gauge Plate (Fuel Gauge with Lights) (Includes Items 10, 11).............cccueeeee 1
10 73030G14 CoNSO0IE INSEIt PIAte ... 1
11 648247 FUEI LEVEI GAUGE ....eeiiiiiiiiie ettt 1
12
13 645194 Wire Harness (POWET OULIEL) .......uuuiiiiiiieeee e 1
14 74693G03 Console Insert Assembly (Includes Items 16, 18)..........ccccviiiiiiiiiiiieeeeeeeeeeen, 1
15 74693G04 Console Insert Assembly (Includes Items 16 - 19)........cceevviiiiiieniiiiieeeeeeien, 1
16 73522G03 CoNS0IE INSEIt PIALe ... 1
17 71078G01 POWETN OUHIET (L2V) ..eiiiiiiiieiee ettt e 1
18 20271G10 PIUG et a e 1
19 14601G10 Rivet (Aluminum), 5/32" .. ..o 2
20 33623G02 Drive RIiVet, 3/16" X 3/8" Lg veeeeiieiiieeiiiiiieiie et e e e e e s e s e e e e e e e e s 3
21
22 659101 Malfunction Indicator Light ..........ooooueiiiiiiie e 1
23 659085 Fuse Bracket (For Vehicles without Hour Meter) ..........coooviieiiiniiiieeeniiieen, 1
24 662631 Fuse Bracket (For Vehicles with Hour Meter) .........cocveviiiiiiiieeniiiieee e, 1
25 664689 Hour Meter HarnesSs.........ouiiiiiiiiiiec e 1
26 617074 HOUE IMBLET .o 1
27 17618G1 NYION ClAMP ..ttt 2
28 71055G01 RIVEL, B/LB" DIAL .eeiiiiiieiiie ittt et e e s e e e e nnneeas 1

Page G-10




ELECTRICAL

Notes:

Page G-11 689402 Service Parts Manual



ELECTRICAL

Notes:

689402 Service Parts Manual Page G-12




o EFI Engine, 13.5 HP includes items 2 - 5

Front of Vehicle

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658237 EFI Engine, 13.5 HP (Includes temMS 2 - 5).....cccceiiiiiiiiiiieieeeeceee e 1
2 603562 O-RING, LOIMIM ittt e e e e e e e e e e e e e 1
3 607454 L0 | I 11 (= TP PPPRRRRPT 1
4 607462 SPATK PIUG c.c e 1
5 603557 (O 1 B = 11 o T = [0 o [T SRPPR 1
6
7 674854 10311 PP EUPRTUTRT 1
8 657450 EXhaust Manifold..........oooiiiiiiii e 1
9 606272 Lock WaSher, 8IMM ... 4
10 606267 Hex Jam NUt, M8 - 1.25 ... e 4
11 606279 Flanged Hex NUt, M10 - 1.25 ...t 1
12 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccccevvvvveenn. 3
13 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8...........cccccvvvvvvvennnnn. 2
14 603599 EXNAUSE GASKEL ... ..ottt 2
15 657449 OXYGEN SENSON ..tevviiiiiiieeeiei ittt e e e e e et e e e e s e s s s reeeeraeeeeas 1
16
17 606390 Oil Dip Stick (For Low Suspension VEhICIES) .......ccvvveeeeiiiiiiiiiiiiiiieeceeceee e, 1
18 606391 Oil Dip Stick (For High Suspension VehicCles) .........ccccccvviiiiiiiiiiiiiiiiieeeeee, 1

Page H-2




ENGINE AND MUFFLER

Notes:

Page H-3 689402 Service Parts Manual



ENGINE AND MUFFLER

Notes:

689402 Service Parts Manual Page H-4




e Front Mount Bracket Assembly includes items 9 - 13

Part of Frame

Front of Vehicle

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 630776 o L TSN = SRR 1
2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8..........ccccceeveveeennnn. 4
3
4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8...........ccccevvvvveennn. 4
5 603823 Flat Washer, MLO .........ooiiiiiiiiiies it e s e e s snnaeeees 4
6 606279 Flanged Hex Nut, M10 - 1.25 ... 4
7
8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) .....ccoeevevviiiiieeiiniiienenn, 1
9 625345 Front MOUNE BracCKet ............cooiiiiiiiiiciic e 1
10 605757 RUDDEN BUMPET ...ttt e s e e e e e e e e e e e e e e e eeaeaeaees 2
11 00974G01 HexX NUL, MLO - 1.5 oo e e aeeeeees 2
12 608654 [0 To QY= T a LT P 0 Vs 2
13 692754 TUDE CIAMP (WIGE), 1" oot 1
14 72016G01 TUDE SPACET ...ttt a e e e e 2
15 11098G5 LOCK NUL, 3/8" = 16 ..ttt ettt e e e e e e e s e s ees 2
16 01109G01 LOCK NUL, 5/16" = 18 ....ieiiiiiiiiiiei e e ettt e e e e e e s e e e e e e e e e e e s e nnnnneeneees 2
17 00643G1 FIat WaSher, 3/8"...... ..ttt st 2
18 00559G8 Flat Washer, 5/L6" ... ...t e e e e e e e e 2
19 00438G7 Hex Head Bolt, 5/16" - 18 X 7/8" Lg, Grade 5 ........cccevvviiiiiiiiiiiiiiiiieee e 2
20 00428G8 Hex Head Bolt, 3/8" - 16 X 2.75" LU .evvverrrreeeeieiieiiiieeieeierrreeeeeeesessnssensnneneeeeees 2
21 652247 CroSS-MEMDEr BraCe .......cccoiiiiiiiiiiiiic e 1

Page J-2




ENGINE MOUNTING

Notes:

Page J-3 689402 Service Parts Manual



ENGINE MOUNTING

Notes:

689402 Service Parts Manual Page J-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633795 FIONT AXIE .. s 1
2 70930G02 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12)............ 1
3 70802G01 Spindle Assembly (Passenger Side) ......ccoueiieaaiiiiiiiiiiiieieee e 1
4 25146G1 GrEASE SAL......eiiiiiiiitiii s 1
5 11750G2 Roller Bearing and Race ASSEMDBIY ........uvviiieeeiiiiiiiiiiieir e 2
6 74332G01 WHhEEI HUD ..o 1
7 36038G01 Drive FIange STUd.........oooiiiiiee e 4
8 12093G1 Castle NUL, 1" = 14 .ot e e e e e e e eaaan 1
9 00798G8 Cotter Pin, 5/32" X L 3/4" Lg «eeeeiiieeeee ettt siieee e 1
10 632925 FIANGEA BUSNING. ...t veveeeeeeee e eeeee et eeeeeeeeeeeeee e eeeeee s eees e s eeeee s s e s eeeeeees 1
11 632926 BUSHING SIEEVE.......oiiiiii e 1
12 51141G1 RACE BEAING ...ttt 2
13 70931G02 Spindle and Hub Assembly (Driver Side) (Includes Items 4 - 12, 14) ............. 1
14 70803G01 Spindle Assembly (DriVer SId) ........coooouuuriiieiiieeiee e 1
15
16 14390G6 0o Yo [ N[ R s P 1
17 76419G01 SHOCK ADSOIDET ......eeieiiie e 2
18 10435G1 Shock ADSOrber Washer ..........evviiiiii e 4
19 10194G1 RUDDEI BUSNING ..o 4
20 00532G6 HEX NUL, /8" = 24 .ot e e e e s e 2
21 00407G6 King Pin Bolt, 1/2" - 13 X 6" Lg, Grade 5.......cccoiiiiiiiiiiiiiiiiieeeeeeeee e 1
22 652258 SPING PIALE.... . 4
23 00734G1 LOCK NUL, 7/16" = 14 ..ot e e e e 11
24 00463G11 Hex Head Bolt, 7/16" - 14 X 1 3/4" Lg, Grade 5 .....cevvvveiiiiiiiieeiiieiee e 11
25 00560G3 Flat WaSher, L1/2" ...t 2
26 70990G03 L AT SPIING . ceiiiiiie ittt e e e e 2
27 70745G01 KiNG PiN TUDE ... e 1
28 70754G01 Thrust Washer, (SS), L ..ot e e e e e e e raee e 1
29 10044G01 VINYE AP ittt e e e e e e s e e 2

Page K-2




@ Tie Rod Assembly includes items 20 - 24

° Steering Column Assembly includes items 6 - 16 ’\ @
/
©

74

Front of Vehicle

Page K-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 .......uvveeeveiiieeeeeeees e 2
2 70667G02 SPACEL, L 2L e e e e e e e e e e e e 2
3 00560G2 Flat Washer, 7116 ... ... ettt e e e e e e e e e e e e e 7
4 00734G1 LOCK NUL, 7/16" = 14 ...ttt e et r e e e e e e e e e e e e ennnnes 3
5 70758G05 Steering Column Kit (Includes teMS 6 - 16) .....cevvvvreeeeeeiiiiiiiiiieieeeee e e e e e 1
6 70607G01 Steering Shaft.........oooooii 1
7 70610G03 Steering COIUMN ...t e e e e e e 1
8 28569G01 Steering Column BUSHING .....coooiiiiiiiiiiiiee e 1
9 70580G01 Intermediate Shaft .........cccoooiiiiiii e 1
10 01055G01 Hex Head Bolt, M8 - 1.25x 1.18" Lg, Grade 5........cceeveeeviiieiiiiiiiiiiie 1
11 00565G8 LOCK WaASKET, B/LB" ..ot 1
12 70751G01 Retaining RIiNG (INTEMN@1)........c.uuiiiiiiiiiie e 1
13 70888G01 Retaining RiNG (EXtErNaAl) ........ooooiiiiiiiiiiieee e 1
14 15112G1 Ball BEANNG ..eeveeeieiiiiiii it e e e e e e e e 1
15 70887G01 WaVE WASHET ... 1
16 01022G01 Hex Washer Head Screw, #6 - 20 X 5/16" Lg .....cccvvveriiiiieee e 1
17 602980 Steering Wheel (Premilm)....... et eereeea e e 1
18 14390G2 LOCK NUL, 5/8" = 18 ...ttt e e 1
19 70876G02 Tie Rod Assembly (Includes Items 20 - 24) ......c.ooeveiiiiiiiieii e 1
20 70897G02 LI L= o L= I o o M S o SRR 1
21 70902G01 Tie Rod End (Left Hand Threads).........cccccoeeeeeeeieieeeeeeeeee e 1
22 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) .........cccooviiiiiiiiiiiiieieeeeeeee 1
23 70902G02 Tie Rod End (Right Hand Threads) .........ccceveiiiiiiieiiiieie e 1
24 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads) ........cccccocoeeeiiiiiieeeniniiienens 1
25
26 01006G01 Hex Washer Head Bolt, 3/8" - 16 X 1 1/4" Lg ...ccccuuvveeieieieeiieeee e 4
27 00879G1 LOCK WaASKEL, 318" .. .ottt e e e e e e 4
28 70997G01 Steering Column BasS@ COVEN.........ccoeiiiceiiiiiiiiii e e e e e e e s sseieeeeer e e e e e e e e e s e e snnnenes 1
29 71055G01 Rivet (Aluminum), 3/16" DiIa........cccouuriiiiiiiieieeeee et 1
30
31

Page K-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 71147G01 Steering WHeel COVEN ...t a e 1
33 00734G1 LOCK NUL, 7/16" - 14 ..t e e e e 2
34
35
36
37
38 00532G7 HEX NUL, 7/16" - 14 oottt e e e e e e e e e e eeneeeeeeeeas 1
39 70667G04 Spacer, 1" O.D X .469" I.D. X .69" Lg ..uururuiiiiiiiieiee e 1
40 01068G01 Hex Head Bolt, 7/16" - 14 X 3.5" Lg, Grade 5........cccooiiiiiiiiiiiiiiiiiiiieee e 1

Page K-5




FRONT SUSPENSION AND STEERING

Notes:

689402 Service Parts Manual Page K-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70964G01 Rack and Pinion Unit (Includes tems 2 - 23)......ccooviiiiiviiiiieieieee e 1
2 70965G01 Steering Rack Cover and Bearing ..........cccceeeieiiiieeieeceeeeeeesen e 1
3
4 * JaM NUL, 172" = 20t e e e 1
5 70750G01 Retaining RING (EXErNal) .........uviiiiiiiiiieee e 1
6 15112G1 Ball BEANNG .oeeeeeeeiiiieieiie et e e e e e e e 1
7 70603G01 T o1 o o TP PUURRTRRR 1
8 70751G01 Retaining RIiNG (INTEIN@AI)..........uuiiiiiiiiiie e 1
9 70638G01 Y= L= LN (7o o ) O PPSERRRR 1
10 70604G01 SteerniNg RACK ... 1
11 * Set Screw, #10 - 32 X 25" Lg ..oooiiiiiiire e 1
12 70590G01 RACK LOAUET ..ottt ettt enaeas 1
13 70666G01 COMPIESSION SPIING wevvreeeiieieeeeeeiiiiiiirie e rr e e e e e e e s s s sse e rrreeeaeeeeessaaannnnes 1
14 70645G01 Gasket (Rack Loader COVEN) ........oovvvviiiiiiieiiiiiiei e i s e e e e e eeee e eeeeeevaeenenenaaans 1
15 652259 Cover (RACK LOAAET) ....ccoiiiiiiiieiieieee et 1
16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5........cccccvvvevrurnnenn. 2
17 10389G3 Grease Fitting (Straight) ..........ooooiie e 1
18 70694G01 RO ENA (INNEI) ettt 1
19 70961G01 RACK BOOL ......eeeieiiiiiee et 1
20 12416G2 NYION Clamp, 11.8" O ..uueeeieiiiiiiiee ittt e e e 1
21 11391G8 HOSE Clamp, 1.8 ... et 1
22
23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25)........ccooviiiiiiiiiiiiiieeniiieeenn 1
24 50641G1 (100011101 S PP PP PP PP PPPPPPPPPPTPP 1
25 * Hex Slotted Nut, 7/16" - 20 .....cooeeiiiiiiiiiiiiieieeee e 1
26 10387G2 Cotter Pin, 3732 X L et a e 1

Page K-8




FRONT SUSPENSION AND STEERING

Notes:

Page K-9 689402 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

689402 Service Parts Manual Page K-10




G Fuel Tank Assembly includes items 2 - 8

Q Carbon Canister Assembly includes items 22 - 26

Front of Vehicle

To Engine

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646825 Fuel Tank Assembly (with Sender Unit) (Includes Items 2 - 8)........cccvvvvvveenenn. 1
2 646306 FUBITANK ... 1
3 646837 FUBI PUMP LI ..ttt 1
4 646838 S e e e e e e raaaaeeeeaaann 1
5 647810 GIrOMIMET...ceiiiiiiiii e 1
6 647809 ROHOVET VAIVE ... 1
7 670898 U= IO o T RP TP 1
8 646353 Fuel Pump with Sender ASSEMDBIY ..o, 1
9 32372G6 VINYLTHM, 6.25" L veviiieiiiiiiee ettt e e e et e e e e s snnbeeee e e 1
10 666167 FUEl HOSE ASSEMDIY ... .ot e e e 1
11
12 664747 QLY 0101 =T ] o R PSP 2
13 602409 Barrel Clip, M6 - 1 (NOt HIUStrated).........ueevveeeeeeiieiiiiiiiiieeeee e 2
14 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........cccccccceviiiiiereeennn. 2
15 70483G01 SPACEN, B/LB" = 18 ..ottt 1
16 00438G8 Hex Head Bolt, 5/16" - 18 X 1" Lg, Grade 5 .......ccoovuiviieiiiiiiiiee e 1
17 11098G6 LOCK NUL, 5/168" = 18 ..eeeieieiiiiiiee ettt ettt s e e s snnae s 3
18 00559G8 Flat Washer, 5/L6" ... ...t e e e e e e e e 4
19 10570G11 RIVEL, 3/16" DA X 70" ...eeeeeieeieeeee ettt e e e e e e e e e e e eeeees 2
20 606310 Carbon Canister Mounting Bracket ... 1
21 662807 Carbon Canister Assembly (Includes Items 22 - 26) .......ccvvvvvvveeiiiiiiiiiiiereeeenn, 1
22 606071 Carbon CANISLEN ...ttt e e e e e e e e e e 1
23 18292G1 Tube Clamp, 1/2" O.D ..o 2
24 606963 Tube Clamp, /16" LD ... 2
25 27184G14 Fuel System TUubDE, 13" Lg ..ocuveereieiiiiieeeee et 1
26 662608 HOSE, 3/16" L.D. X 37" L «oee ittt 1

Page L-2




FUEL SYSTEM

Notes:

Page L-3 689402 Service Parts Manual



FUEL SYSTEM

Notes:

689402 Service Parts Manual Page L-4




AR
S
d

o Rear Axle, 11.47:1 includes items 3 - 63

e Rear Axle With LSD, 11.47:1
includes items 3 - 45, 47 - 62, 64 - 65

°Axle Case L Complete includes items 4 - 13, 24

@Axle Case R Complete includes items 13, 19 - 23
@Diﬁerential Case includes items 34, 47, 49 and 50
@ Differential Assembly includes items 46, 48 and 52

@ Differential Case with LSD includes items 34, 47, 49 and 50

@ Differential Assembly with LSD includes items 64, 48 and 52

Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 670468 Rear Axle, 11.47:1 (Includes ItemMS 3 - 63) ...ccvevieeeeieiiiiiiiieeere e 1
2 670470 Rear Axle with LSD, 11.47:1 (Includes Items 3 - 45, 47 - 62, 64 - 65) ............. 1
3 639859 Axle Case L Complete (Includes ltems 4 - 13, 24) ......cooiiiiiiiiiiiiiieeeeeeeenn, 1
4 665887 GOVEIMON GEAT ...ttt iiee ettt e e e e e e e e e e e e e 1
5 639689 GOVEINON SIBBVE ....ooiiiiieiiee ettt 1
6 607904 FIAt WASNET ... 1
7
8 639698 Governor Gear Shaft..........cooiiiiiiii 1
9 639707 GOVEINON SNAMt.....cviiiiiii e 1
10 639736 Flat Washer, BIMM ..........oooiiiiiieeeeee e 2
11 607911 Oil Seal, 6 X 10 X 2.5MM ...eiiiiiiiiiiiieiiie e 1
12 607913 Retaining RiNG, E5 .......ooiiiiiiii e 1
13 639738 Oll Seal, 24 X 40 X OMM ..eviiiiiiiiiiiice e 2
14 26818G01 SEEEI Bl .. 1
15 26819G01 SPING vttt 1
16 26831G01 LCT= 153 ] 80 O PRSERRR 1
17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 X 12MM LJ ..ccovveeeeeeiiiiiiiiiiiiireeeeeeen, 1
18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) .....coociiiriiiieeiiieneeennnn, 1
19 639746 SeleCt SNAt.....coiiiiiii 1
20 607915 Oil Seal, 13 X 22 X BIMM cevvniiiieeeee et aee 1
21 607916 ST 0= Vo TN 1T R T o o o PP 1
22 607917 SPACEN, L3 X LIMIM it e e e e e e e eeeeeeeees 1
23 640093 Oil Seal, 28 X 47 X OMIM cevvnnieiieieie et eeeane 1
24 607919 AP BIrEather .. ..o 1
25 639747 OIl Drain PIUQ ...cceeeeiiiie ettt e e e 2
26 639748 GASKEL, TAIMIM .eeiiiiiiiiiiiee et e e e et e e e s eee e 2
27 26785G01 Ball BEAriNG (6204) ........eveiiieiiiiieiee ettt 2
28 665888 GOVEINON GRANBA ... ..ttt 1
29 607920 PiN, B X 2L ettt e e 1
30 639750 INPUL SNATL ... 1
31 607922 Ball BEAring (62/28) .........ueeiiiiiiiiiie ittt 1

Page M-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 639868 Ball BEANNG (TMB202)......v.veeeeeeeeeeeeeeeeeeeeeeereseeeeee s seeeeeeseeeereseeeeeen s 2
33 639755 CoUNEN SNATT......eeiiii e 1
34 640744 Ball Bearing (6006) .........cooruurriieiiiiiiiieiiiiiie et 1
35 639758 GRAN, B4 e 1
36 639869 g T0Tod QT o1 2
37 639760 Ball BEAING (B304) .....eeeeiiiiiiiaeaiei ittt e e e e e e e e e e e 2
38 639768 Flanged Hex Head Bolt, M8 - 1.25 X 40MM Lg......ccueeeeeiiiiiieeeeiiiiieeeeens 1
39 639769 LT | PP PTTTURPPPRPRPRPN 1
40 28689G01 Collar, 24 X 7.5MIM ..ot 1
41 639771 AN, D2 ..t a e e e e e e e e e eeaeeanaaae 1
42 670697 Center SNAft......coiiiiiie 1
43 639774 (0301 1o o I =1 o PR 1
44 670696 AN, BL ..ttt e e e e e e e e e e e e eeeeeneanne 1
45 639797 SPACET, 20 X ZIMIM 1eeiiiiiiiiieee i e e e 2
46 639872 Differential Case (Includes Items 34, 47, 49 and 50)..........ccccecvvveeenn. 1
47 639800 Differential Pair Gear...........ccveiiiiiiiiee e 1
48 26808G01 Hex Head Bolt, M10 - 1.25 X 26MM Lg ....coooiiiiiiiiiiiiieiieeeeee e 6
49 28723G01 Differential Shaft............coooiiiiii 1
50 28697G01 SPrNG Pin, 4 X AOL.....ueeeeiiiiiie et 1
51 639801 Ball Bearing (6007) .......uuuuiririieeeeeeieiiiiiiiiirineeeeese e e e e e e seesanennreeeeeees 1
52 640739 Gear, 60 Complete (Includes Item 51).......cceeeeiiiiiiiiiiiiiiiiiiieeeeeeeeeenn, 1
53 607938 Castle NUE, M22 - 1.5 oo 2
54 639876 Axle Shaft L Complete (Includes Item 56).........ccccoovviviiniiiiiininiiieeeeee 1
55 639881 Axle Shaft R Complete (Includes tem 56)...........ccccceeviviiiiiiveeviiiiiiin, 1
56 639836 Ball BEAring (6205DD)...........c.oveiveeeeeeeereeeseeeeeeeeeseeeeseeseseeeserenen s 2
57 607939 AXle Case L COMPIELE .......eeieiiiiiiiie e 1
58 607940 Axle Case R COMPIELE........oooeiiiiiiiieeie e 1
59 26814G01 SNAaP RING, D2MIM oo a e e e 2
60 639839 Flanged Hex Head Bolt, M8 - 1.25 X 60MM Lg ........uuviiiieiiiiiiiiaiiniiiiiiiins 9
61 639840 Flanged Hex Head Bolt, M10 - 1.25 X 25mM Lg.....ccevveiiiiiieeeeiniiiieeeens 10
62 639844 Shift Shaft COMPIELE ... 1

Page M-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
63 639847 Differential Assembly (Includes Items 46, 48 and 52).............cccccuvvvvvvennnn. 1
64 640098 Differential Case with LSD (Includes Items 34, 47, 49 and 50)........... 1
65 639847 Differential Assembly with LSD (Includes Items 64, 48 and 52) ................ 1

Page M-4




REAR AXLE

Notes:

Page M-5 689402 Service Parts Manual



REAR AXLE

Notes:

689402 Service Parts Manual Page M-6




Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605721 [T LY o1 Vo SRR 1
2 605445 Leaf Spring Bushing, FroNt ... 1
3 00665G9 Hex Head Bolt (SS), 3/8" - 16 X 3 1/2" Lg «eeeveeeeieiiiiiiiieeeeeee e 1
4 00643G1 Flat Washer, .41 1.D. X 1.0 O.D. X .06 .....coovieeeeeieeieeee e 1
5 12262G1 Flanged LOCK NUL, 3/8" = 16 .....cccuveiiieiiiiiiiee ettt 1
6
7
8
9
10 70289G02 SPIit SPACET (SEEEI) .evevieiieieice i 2
11 624030 Flanged BUSRING ..........oooiiiiiiiiiii et 4
12 652245 SNACKIE PIALE ... 2
13 00665G9 Hex Head Bolt (SS), 3/8" - 16 X 3 1/2" LQ weeeiiueeeeeeiiiiiiee e 2
14 11098G5 LOCK NUL, 3/8" = 16 ...ttt e e e 2
15
16
17 605977 Rear SUSPENSION PIAte ......cviviiiiiieii i 1
18
19
20
21 32195G3 U-BOlt, 3/8" - 16 X 5" X 2.875" X 2" ..ttt 2
22 652580 Rear SUSPENSION PIALE .......coiiiiiiiiiea e 1
23 00643G1 Flat Washer, .41 1.D. X 1.0 O.D. X .06 ....cooviiriieeeeeeeeee e 4
24 11098G5 o Yo [ N[ PR T S I P 4
25
26
27 642085 SNOCK ADSOIDET ... 2
28 10435G1 Shock ADSOrBEr WASKET ..o 4
29 10194G1 Rubber ShoCk BUSHING .....ccooiiiiieeee e 4
30 00532G6 HEX NUL, 3/8" - 24 ... e e e 2
31 10044G01 Y410} I O o F OO PP P PP PP PPPPPPPTPPPPPR 1

Page N-2




REAR SUSPENSION

Notes:

Page N-3 689402 Service Parts Manual



REAR SUSPENSION

Notes:

689402 Service Parts Manual Page N-4




° Seat Back Assembly includes items 2 - 9

o Seat Back Assembly includes items 5 - 9

\CS

Front of Vehicle

@ Seat Bottom Assembly includes items 17 - 26

Yo

Front of Vehicle

@ Flip Seat Bottom Assembly includes items 31 - 38

@ Seat Bottom Assembly includes items 33 - 35

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

1

© 00 N o O

*%k%

634178
71204G01

*k%

71752G01
71754G01
645021

01107G01

*k%

Seat Back Assembly (Includes HeEMS 2 - 9)..uvvevvieiieeeei e
632818G01 Oyster
632818G03 Tan
632818G04 Gray
632818G06 Black
632818G07 Brown
632818G09 White/Blue
632818G10 Red/Black
632818G11 White/Red
632818G12 White/Black
632818G13 White/Yellow
632818G14 Gray/Black
632818G15 Oyster/Garnet

SUPPOIt WEIHMENT ...t
Hex Washer Head Bolt with Patch Lock, 1/4" - 20 X .875" Lg ......cveevvnneee.

Seat Back Assembly (Includes temsS 5-9) .....ooooiiiiiiiiiiiiiiiieeeeee e
71751G02 Gray
71751G03 Oyster
71751G04 Tan
71751G06 Brown
71751G07 Black

604908  White/Blue
606828  Red/Black
604907  White/Red
615838  White/Black
620794  White/Yellow
620796  Gray/Black
615837  Oyster/Garnet

(07017 g (= F= 1] 1o PP
Padding (FOAM) ...
Base ASSEMDIY ...oooiiiiiiiii
Pan Head Torx Screw, #8 X .63" Lg......uuurrrrriiieeeeeiiisiiiieiienieeereeeeeeeens

RV 107 B 01 =T
71753G02 Gray

71753G03 Oyster

71753G04 Tan

71753G06 Brown

71753G07 Black
604916G0304 Red/Black
604916G0103 White/Red
604916G0102 White/Blue
604916G0108 White/Yellow
604916G0704 Gray/Black
604916G0104 White/Black
604916G0506 Oyster/Garnet

N N

Page P-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
10 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg ........ccevvvves 2
11
12
13
14
15
16 ok Seat Bottom Assembly (Includes Items 17 - 26)........cccovviiieeeiiiiiiieeiiiiiieeee s 1

629269G0101 Oyster
629269G0103 Tan
629269G0104 Gray
629269G0106 Black
629269G0107 Brown
629269G0109 White/Blue
629269G0110 Red/Black
629269G0111 White/Red
629269G0112 White/Black
629269G0113 White/Yellow
629269G0114 Gray/Black
629269G0115 Oyster/Garnet
17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 X 1" LQ...ccoooeeevvveeeeeee, 6
18 17074G1 SOMING SIAD ..eeiiieiieie e 2
19 615417 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg .....ccccuvvviiiiiiiieiieeeeeeeeees 4
20 617644 Hip Restraint (Passenger Side)..........oouueiieiiiiieiee i 1
21 617645 Hip Restraint (Driver SIide) ..........uvuiiiiiiiii e 1
22 645492 B S ittt a e a e e et e e e e rareae e 1
23 71012G01 Trim (POIYPIOPYIENE) ... 1
24 ok VINYE COVEE ..ttt e e e s e e e e e e e e e e e e e s e nrrnneeees 1
71602G02 Gray
71602G03 Oyster
71602G04 Tan
71602G06 Black
71602G07 Brown
604912G0102 White/Blue
604912G0103 White/Red
604912G0104 White/Black
604912G0108 White/Yellow
604912G0304 Red/Black
604912G0506 Oyster/Garnet
604912G0704 Gray/Black
25 71603G02 (=T [0 T To TN (0= T o) U 1

Page P-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

26 71610G01 Seat HINGE ...ovvvvvieee e
27
28
29

30 ok Flip Seat Bottom Assembly (Includes Item 31 - 38)
628058G01 Oyster
628058G03 Tan
628058G04 Gray
628058G06 Black
628058G07 Brown
628058G09 White/Blue
628058G10 Red/Black
628058G11 White/Red
628058G12 White/Black
628058G13 White/Yellow
628058G14 Gray/Black
628058G15 Oyster/Garnet

31 634190 Deck Board Assembly ...,

32 ok Seat Bottom Assembly (Includes Item 33 - 35)
632837G01 Oyster
632837G03 Tan
632837G04 Gray
632837G06 Black
632837G07 Brown
632837G09 White/Blue
632837G10 Red/Black
632837G11 White/Red
632837G12 White/Black
632837G13 White/Yellow
632837G14 Gray/Black
632837G15 Oyster/Garnet

33 645820 Seat BOtOM .......ooovviiiiiiieieeee e
34 617401 Seat Bottom (Foam) ...........ccoovvvvvvvivviiiiciiienenn,

35 rrk Seat Bottom (Vinyl) ...,
617893 Brown
615648 Black
617892 Gray
615647 Tan

615646 Oyster
611125 White/Blue
611135 Red/Black
611126 White/Red
611130 White/Black
611127 White/Yellow

Page P-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
611137 Gray/Black
611136 Oyster/Ruby
36 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 X 1" Lgweveeveeeeeeiiaiiiiiieiieeeeene 5
37 00559G7 Flat Washer, L/4" ...t e e e eeaae 1
38 617402 SAL SEIAP cvvuii ettt 1

Page P-5




SEATING

Notes:

689402 Service Parts Manual Page P-6




@ Rear Flip Seat Handrail Kit includes items 32 - 37

Flip Seat Bottom

Assembly

Front of Vehicle

Page P-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 634180 Seat Frame WeldmMENt ..........oooiviiiiiee e 1
2 00427G2 Hex Head Bolt, 3/8" - 16 X 1.25" Lg, Grade 5 .........uuuviiiiiiiiiiieeeiiieieeee 1
3 614221 Flat Washer, /8" ... ... ettt e e 2
4 11098G5 o Tod [ N[ SR 7 S I O 1
5
6
7
8 634179 FOOLreSt WEIAMENT......coiiiiiiiii e 1
9 19853G1 Square TUBE Cap, 1™ ..o a e 1
10 00427G6 Hex Head Bolt, 3/8" - 16 X 1.25" Lg, Grade 5 .......c.ccuvviiiiiiiieeieiiiiiieeeee e 1
11 614221 Flat Washer, /8" ... ...t e e e 2
12 11098G5 1o Tod 1 N[ AR T S I R 1
13
14
15
16 634175 Rear SEatiNG AMMIEST ...ttt 1
17 00427G4 Hex Head Bolt, 3/8" - 16 X 1.25" Lg, Grade 5 ........cccvviveiiiiiiiiieiiiieeee i, 2
18 00428G8 Hex Head Bolt, 3/8" - 16 X 2.25" L +.vveeeiiiieaeieeiieiiiiiie et 1
19 614221 FlIat Washer, 3/8"...... ... ittt 4
20 11027G5 Flanged LOCK NUL, 3/8" - 16 ....cccooiiiiiiiiieiieeeeeee e e e e e e e e s ee e 2
21 11098G5 LOCK NUL, 3/8" = 16 ...ttt 2
22
23
24
25 634174 Seat Frame SUPPOIT.....cociiiiie et et e e e eb e e eesaaes 1
26 00427G4 Hex Head Bolt, 3/8" - 16 X 1.5" Lg, Grade 5 .........uuuiieiiiiiiiiiiiiiiiiiiieeeeeeeeee 1
27 00427G2 Hex Head Bolt, 3/8" - 16 X 1.25" Lg, Grade 5 ........cccuvvviiiiiiiieieiiieieeee e 1
28 614221 Flat WaSher, 318" ...t 4
29 11098G5 LOCK NUL, 3/8" = 16 ...ttt e e 2
30

Page P-8




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 634184 Rear Flip Seat Handrail Kit (Includes Items 32 - 37) ....uuuveceiiiiiiiiiieeeeeeeeeeeeeens 1
32 634185 Footrest Handle Weldment ............cooo i 1
33 19859G1 Square Tube Cap, B/4™ ... 2
34
35 00427G8 Hex Head Bolt, 3/8" - 16 X 2" Lg, Grade 5 ........cccccvimiiiiiiiiieiieeeeeeeiies 4
36 614221 Flat Washer, 3/8" ... .. e e e 8
37 11098G5 [0 To T VU PG < e I TR 4
38
39
40
41 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 X 1.25" Lg ..uevveviiiiiieeeiiiieeeeeeiiee, 4
42 00559G7 FIAat WASNEE, L/A" ...t e e e 4
43 14390G4 LOCK NUL, 1/4" = 20 .ottt e e e e e e e e e 4

Page P-9



SEATING

Notes:

689402 Service Parts Manual Page P-10




0 Starter/Generator includes items 2 - 17

@ Headband Kit includes item 18

\

2
Z

=

2
D

D
7

Z
NN ~\

Q

)
\

2
\\‘

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660379 Starter/Generator (INCludes HEMS 2 - 17) ...uuiiiiiiiiiiiieeee e e e 1
2 612029 HEX NUL. .. e e e e e e e e e e e eeeeeennennees 1
3 612030 LOCK WASHET ...ttt 1
4 625716 PUIIEY, 2.5" O.D. .o 1
5 654715 Drive ENA HEA ......oeoiiiiiieiiiieee et 1
6 612033 BEANNG ...t a e e e e e e e ———————- 1
7 612034 REtAINING RING ..ttt e e e 1
8 612035 WOOAIUTT KBY .t 1
9 612036 Armature ASSEMDIY ... ———————————————— 1
10 654716 Frame and Field ASSEMDIY ......ccooiiiiii e 1
11 612038 Brush Lead and Terminal Package...........cccvvieiiiiiiiiiiiiieee e 1
12 654717 Brush BOX ASSEMDBIY .......uuiiiiiiiiiiiie e 1
13 656659 2T U 4IRS ] 1 o SRR 4
14 612043 WAVY WESKNET ...ttt e 1
15 612044 BRAING ..ottt 1
16 612045 Commutator ENd HEAd .........cooiviiiiiiiiiiie e 1
17 658172 Headband Kit (Includes Hem 18) ......cccceeeeiiiiiiiiiiiiiiiieeeee e 1
18 654718 Head Band .........coooiiiiiiiiiiie et 1

Page R-2




»y

Front of Vehicle

Page R-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631972 Starter/Generator SUPPOrt Bracket .........cccccviviiiiiiiieiece e 1
2 606235 Flanged Hex Head Bolt, M10 - 1.25 X 20mMM Lg.......coeeeeviiiiiiieieiiceeeee e 2
3
4
5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8............ccccvvvvvrvennnnn. 2
6
7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccuvvvvrieeenn. 3
8 606255 Hex Jam NUt, ML0 - 1.25 .. 1
9 606274 Flanged Hex NUt, ML0 - 1.25 ..o 1
10 630587 Starter/Generator Belt...........cvvviiiiiiiie e 1
11
12 12064G6 U ES T N T P B RSP 1
13 629763 TENSIONET BOIL ...t 1
14 660001 Accelerator Cable Guide Bracket...........cccocvviiiiiiiiiiiiee e 1

Page R-4




STARTER GENERATOR

Notes:

Page R-5 689402 Service Parts Manual



STARTER GENERATOR

Notes:

689402 Service Parts Manual Page R-6




Nz
e Sun Top Kit (White) includes items 3 - 29, 33

@ Sun Top Kit (Tan) includes items 3 - 29, 36

@ Rear View Mirror Kit includes items 40 - 42
Front Top
Strut
__—
Gl P
A\

@

N\

[ | 4

Front of Vehicle

(Passenger Side Shown)

o OV

Front of Vehicle

DETAIL A
(Driver Side Shown)

(Outside Tubing
On Sun Top)

)

Front of Vehicle

Page S-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606260 Sun Top Kit (Black), 80" Lg (Includes Items 2 - 29).........ccoccciiviiiiieeiieneeeeeeennn, 1
2 606937 51U 0 I L] o R PP T TP UPPRPPPPPPPN 1
3 00679G1 Flat Washer (SS), 3/87 ...t 4
4 602743 Rear Strut (DFVEr SIAE) ......coiuureiieiiiiiiiie sttt 1
5 602741 Rear Strut (Passenger Side) ......cuuuiiiiiiiiiieie e e e e 1
6 19853G1 [ 0T I OF=T o T ST o LT PP TP PP PPPP 1
7 24647G1 SPACEL, L/A7 ..t a e e e 1
8 00891G5 LOCK NUL, 3/8" = 16 ..ueeeieieeeeesiieeiee st seeesee st e e steesneeesteeenteesneeeneesneeeneeens 2
9
10 00665G6 Hex Head Bolt (SS), 3/8" - 16 X 2" Lg...cceieiiiiiiiiiiieeeeeee e 1
11 00665G3 Hex Head Bolt (SS), 3/8" - 16 X 2 1/2" L ...eeioueereeerieesieeniieeiee s siee e 1
12
13
14 00665G5 Hex Head Bolt (SS), 3/8" - 16 X 1 3/4” Lg....ccccuuvriiiieieeeeeeee e 2
15 00679G1 Flat Washer (SS), 3/8” ...ttt st neee s 4
16 00771G5 NYION WaShEL, 3/8" .....coe oo 2
17 00891G5 LOCK NUL, 3/8" = LB ...veeieeiiiiiiie ittt ee sttt e e e 2
18
19
20 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4” Lg, Grade 5......ccccovvuveeieiiiiiiineeeeiien, 2
21 00565G8 LOCK WaASNEr, B/167.......ooiiieiiiiie e 2
22 75125G01 FrONT STIUL....oeeeiieie e e e e e e e e e e e eeeeeeeneneees 1
23 75048G01 SPACEL, 1127 ..ot a e e e e e e 1
24 00879G1 FIat WaShEL, B/87 ...t 2
25 00674G8 Hex Head Bolt, 3/8" - 16 X 5" LO..uvivieiieeiiiiiiiiiiiiiieeeee e 1
26 00679G1 Flat Washer (SS), 3/87 ...t 1
27 18716G1 SPACET ..ttt e e e e e e e 1
28 00653G1 Flat Washer (SS), 3/8 ......ccoi it 1
29 00891G5 LOCK NUL, 3/8" = 16 ...ueieeieiiiiiee et 1
30
31

Page S-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 603119 Sun Top Kit (White), 80" Lg (Includes Items 3 - 29, 33)...cccceeeveveeeiiiiiieeeeiiiinenn, 1
33 27604G01 SUN TOP ettt e e et et e ettt e tbb bbbt a e e e e e e e e e e aeaaeaeaeeeeeananne 1
34
35 603120 Sun Top Kit (Tan), 80" Lg (Includes 3 - 29, 36).....cccceeeeevieiiiiiiiiiiiiiiiieeeeeee e 1
36 602672 51U 0 I L] o PP PP PPFPPPPPPPRPTPRPN 1
37
38
39 19528G2 Rear View Mirror Kit (Includes Items 40 - 42)........ccceeviiiiiiiciiiiiiiiieiiceeee e 1
40 19496G1 YT o] TP P PP PPPPUPPPPN 1
41 19502G2 SUPPOIT BraCKET .....eeiieiiiieie e 1
42 19527G1 Pan Head Screw, #8 - 32 X 5/8" Lg ..uuurrrrriiirieeeeeeiiessiiiieeeeeeee e e e e e sesenenes 1

Page S-3




WEATHER PROTECTION

Notes:

689402 Service Parts Manual Page S-4




49

Front of Vehicle

o Full Windshield Kit includes items 2 - 7

Windshield
Retainer

|
-

N \2 1 ‘
/@'3\ | ‘/Strut "
‘ ‘ Front of Vehicle

m Split Windshield Kit (Clear) includes items 12, 13
@ Hardware Kit includes items 3 - 6, 14
@ Split Windshield Kit (Tinted) includes items 16, 17
0 Hardware Kit includes items 3 - 6, 14

@@@@}@@@@@@@

WEATHER ENCLOSURE

Page S-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71966G03 Full Windshield Kit (InCludes HEMS 2 - 7)..cceciii i 1
2 615662 SASN, 26" LG ceieiiiiieii i 2
3 * Hex Head Bolt (SS), 1/4" - 20 X 1 3/4” Lg...coeceeeeiiieieeeeeeee e 2
4 * Flat Washer (SS), 1/4” ...t 4
5 * RUBDEN GrOMMEL ..o e 2
6 * LOCK NUL (SS), 1/4" = 20 ..ttt 2
7 71960G01 FUll WINAShI€ld .......oooiiieee e 1
8
9 601379 Rear View Mirror Kit (Not HluStrated) ........cceeeeeiiiiiiiiiiiiiiieieee e 1
10
11 71966G05 Split Windshield Kit (Clear) (Includes Items 12, 13).......cccoviurieieiiiiiieeeniiinenne. 1
12 630012 Split Windshield (ClEar) .........oouviiiiiiiiiie e 1
13 71956G05 Hardware Kit (Includes Items 3 - 6, 14) ..........ooovciiiiiiiiieieeee e 1
14 615661 SASN, 12" L. ittt 2
15 71966G06 Split Windshield Kit (Tinted) (Includes Items 16, 17) .......coocveeeeeiiiiieeeeniiieene. 1
16 630013 Split Windshield (TINted).......c.eevvirireiieiie e 1
17 71956G05 Hardware Kit (Includes Items 3 - 6, 14) .........cooiviiiiiiiiieiieee e 1
18
19 605119 Weather ENClOSUre (TaN) .....cooiiiiiiiieiiiiieee ettt e e eee e 1
20 605120 Weather ENClOSUre (OYSEEI).....ouuiiiiiiiiiiiee ettt 1
21 605121 Weather Enclosure (HUNtEr GrEEN) ......cevvvvvvviieiiiiieieeeee e e eeeeee e e e e 1
22 605122 Weather Enclosure (Pacific BIUE) ...........ccoiiiiiiiiiiiiiiiieee e 1
23 605123 Weather ENClOSUre (Capri).....ciiuueeeeeiiiiieee ittt 1
24 605125 Weather Enclosure (HEMIOCK TWeEd)........ovvvieiiiiiiiiiie e 1
25 605126 Weather Enclosure (BUrguNAY).........ceevvvuiiuiuieiiiiinsses e eeeeeeeeeeeseeeeeaeensnennn s 1
26 605127 Weather Enclosure (LINEN TWEE) ........ueiiiiiiaii i 1
27 605128 Weather ENCloSUre (TUSCAN)........uuiiiiiiiiieee ittt e e ettt e st e et e e s ee e 1
28 605130 Weather Enclosure (Charcoal TWeed) ..........coovviiiiiiiiiiiiirieie e 1
29 605131 Weather Enclosure (Jockey Red) .......o.ovvviiiiiiiiiiiiiiiii e 1
30 605132 Weather Enclosure (Mediterranean BlUe)............cccuueiiiiiieiiiiiiiiniiieeee, 1
31

Page S-6




WEATHER PROTECTION

Notes:

Page S-7 689402 Service Parts Manual



WEATHER PROTECTION

Notes:

689402 Service Parts Manual Page S-8




0 Wheel and Tire Assembly, Kenda includes items 2 - 4
e Wheel and Tire Assembly, Kenda includes items 7 - 9
0 Wheel and Tire Assembly, Left Side, Path Finder includes items 12 - 14

@ Wheel and Tire Assembly, Right Side, Path Finder includes items 17 - 19

@ Wheel and Tire Assembly, Left Side, Stryker 1 includes items 22 - 24

@ Wheel and Tire Assembly, Right Side, Stryker 1 includes items 27 -29 -

Wheel and Tire Assembly, Left Side, Speed Racer /,/

includes items 33 - 35 -

Wheel and Tire Assembly, Right Side, Speed Racer N
includes items 38 - 40

@ Wheel and Tire Assembly, Left Side includes item 47 .

@ Wheel and Tire Assembly, Right Side includes item 47 N

REAR

Wheel design may vary
by Part Number

Alloy Wheel Cap

Page T-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652263 Wheel and Tire Assembly, Kenda (Includes Items 2 - 4)............ccoecvvvvvvvinnnnnn. 1
2 652986 Tire, 20" X 8" - L0 ettt a e 1
3 643934 WHEEI, 10" X B ..ot et e e e e e e e e e e e 1
4 643948 VAIVE STEIM ..o 1
5
6 652392 Wheel and Tire Assembly, Kenda (Includes tems 7 - 9)..........ccoevvvvvvriivvvnnnnnnn. 1
7 652992 TIFE, 205/B5......e et e e e e e e 1
8 643934 WHEEI, 10" X 6" ..oeeeiiie e e e e e e e e e s e e e e e e e 1
9 643948 VAIVE STEIM .o 1
10
11 604930 Wheel and Tire Assembly, Left Side, Path Finder (Includes Items 12 - 14) ..... 1
12 604928 TFE, 22" X LL" eeitieiiiiieee e et e e e e e e e e e et r e e e e e e e e e e e e e es 1
13 604927 WHEEL, 10" X 7" ettt ettt et e e et e e e s snbaee e 1
14 604915 VAIVE STEIM ... e e e e e e e e 1
15
16 605228 Wheel and Tire Assembly, Right Side, Path Finder (Includes Items 17 - 19)... 1
17 604928 TIFE, 22" X LM ettt nrae s 1
18 604927 WEEI, 10" X 7™ ettt a e e e e e 1
19 604915 VAIVE STEIM ..o 1
20
21 28630G04 Wheel and Tire Assembly, Left Side, Stryker 1 (Includes Iltems 22 - 24) ......... 1
22 28630G01 L= TP U T T TP PRSP 1
23 15172G02 WNEEI .. et e e e e 1
24 11657G1 VAIVE STEIM ..ottt e 1
25
26 28630G05 Wheel and Tire Assembly, Right Side, Stryker 1 (Includes Items 27 - 29)........ 1
27 28630G01 (= 2SS 1
28 15172G02 WHREEI ... 1
29 11657G1 VAIVE STEIM ..o 1
30
31

Page T-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 606240 Wheel and Tire Assembly, Left Side, Speed Racer (Includes Items 33 - 35) .. 1
33 606139 Tire, 18" X 10 X 10" ...ei e iieeiee ettt ettt et st e e see e e e 1
34 606152 LAY 1= = IR 0 G SRS 1
35 604915 VAIVE STEIM ..ot 1
36
37 606179 Wheel and Tire Assembly, Right Side, Speed Racer (Includes Items 38 - 40) 1
38 606139 Tire, 18" X 10 X 10" .. e e et e e e e e e e e e e e e e eees 1
39 606152 WHEEI, 10" X 7"ttt bbb 1
40 604915 VAIVE STEIM ...ttt bbbt 1
41
42 671955G01 Wheel and Tire Assembly, Left Side .........ccocciiiiiiiiiee e 1
43 671955G02 Wheel and Tire Assembly, Right Side..........ccccvviiiiiiiee e 1
44
45 74842G03 Wheel and Tire Assembly, Left Side (Includes Item 47) .......ccoeveeiiiiiiieeinnnnn. 1
46 74842G04 Wheel and Tire Assembly, Right Side (Includes Item 47)......cccccovvviieeiiinnnnn. 1
47 74842G05 Tire, 20" X 11" - 10" oeieieeiieeeie et 1
48
49
50
51 605310 LUG NUE (CRIOME) ..ciiiii et e e e rr e e e e e e 4
52 14723G1 LUQG NUE, 172" = 20, ettt ettt sttt et sae e beesnne e 4
53 12091G2 SPINAIE CAP ...t 1
54 74175G01 DN 0= o F PP OP PP PPPPPP 1
55
56 601353 AlIOY WHNEEI Cap ...ttt e e e e e e e e 1
57 608910 Diamond WHEEl Cap ......ccooiiiiiiiiiiiiiie e 1

Page T-3




WHEELS AND TIRES

Notes:

689402 Service Parts Manual Page T-4




& [l

=

DO NOT TAMPER WITH OR ATTEMPT TO CHANGE THE ADJUSTMENT OF THE

A WARNING GOVERNOR. GOVERNOR TAMPERING CAN RESULT IN SERIOUS PERSONAL

INJURY AND WILL VOID THE VEHICLE WARRANTY.

.

Console
Insert Plate

Page U-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 619206 E-Z-GO COWI DECAI .....c.eeeiiiiei ettt 1
2 690347 EXPress S4 Side DECAl .........ooovvvviiiiiece e 1
3 605435 Steering Wheel DECAI ...........uviiiiiiiiiieeee e 1
4 35968G01 T-Holder CoVEr DECAL........cocoiiiiiiiii it 1
5 601781 Safety LADE! .....uviiiieiiieie e ——————————————— 1
6 74093G01 Engine Warning Label..........oooovriieiiii e 1
7
8 608527 Governor Warning Label ... 1
9 74443G01 ANLi-rOIDACK DECAI ........eveeiiiie e 1
10 35966G03 Ball HOIAEN DECAL ......eveieiiiiiiie ettt 1
11
12
13 625743 Safety and Operation Label (For CE Vehicles) ........ccccoviveeeeeieeeeeeiiecciinne 1
14 28203G01 Battery Warning Decal (For CE Vehicles) ..., 1

Page U-2




/ Sg Console :
o0 Insert Plate
O y

601783

Page U-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 648855 Console, Lights, FUEI DECAI ........cuvviiieieeii i er e 1
2 610631 (O 1= 1Y == To [ 5 T=T o | PUPRRTR 1
3 601783 CE Symbol Decal (FOr CE VEhICIES) ..ot 1
4 685698 MADE IN USA DECAL.....uueiiiiiieeeee ittt e e e e e e e s e snneeeeeeeees 1
5 608822 Governor Decal (FOr CE VENICIES)......cccooveiiiiiiiiieeee e 1

Page U-4




DECALS AND LABELS

Notes:

Page U-5 689402 Service Parts Manual



DECALS AND LABELS

Notes:

689402 Service Parts Manual Page U-6




A Textron Company

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.shop.txtsv.com/shop-ezgo

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	Express S4
	Service Parts Manual
	ISSUED 03-2019
	689402 - A
	SERVICE PARTS MANUAL
	GASOLINE EFI POWERED UTILITY VEHICLE
	EXPRESS S4


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS


	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 660444 Accelerator Pedal Box Assembly (Includes Items 2 - 31) 1
	2 74432G01 Pedal Pivot Pin 1
	3 17838G1 Nyliner Bushing 3
	4 12064G6 Push Nut 1
	5 10386G3 Clevis Pin, 5/16" x 13/16" 1
	6
	7 10387G3 Cotter Pin, 3/32" x 3/4" 1
	8 01051G01 Pan Head Phillips Screw, #8 - 16 x 1/2" Lg 4
	9 25853G03 Pedal Box and Cover 1
	10 00684G6 Truss Head Phillips Screw, #8 - 16 x 1/2" Lg 2
	11 652241G03 Accelerator Pedal Bracket 1
	12
	13 01050G02 Pan Head Torx Screw, #4 - 20 x 5/8" Lg 2
	14 658940 Pedal Box Harness 1
	15 608608 Accelerator Cable 1
	16 10385G4 Clevis Yoke 1
	17 00532G4 Hex Nut, 5/16" - 24 2
	18 72072G01 Accelerator Rod 1
	19 17677G2 Spring Retainer 1
	20 15126G1 Lock Nut, 5/16" - 24 1
	21 73046G01 Compression Spring 1
	22 17979G1 Accelerator Rod Bushing 1
	23 17677G1 Spring Retainer 1
	24 72716G01 Cam (Micro Switch) 1
	25 00487G3 Socket Head Screw, 1/4" - 20 x 3/8" Lg 1
	26 25799G03 Accelerator Pedal Assembly (Includes Items 27 - 30) 1
	27 27844G01 Accelerator Pedal Pad Kit (Includes Items 28, 29) 1
	28 27512G01 Pedal Pad 1
	29 15766G1 Oval Rivet, 3/8” x 15/32” Lg 6
	30 * Accelerator Pedal 1
	31 654645 Grommet (Rubber) 1
	32 70135G01 Pedal Pivot Cover 1
	33 00715G2 Hex Washer Head Bolt, 5/16” - 18 x 3/4” Lg 4
	34
	35
	36 652780G03 Pedal Guard 1
	37 00414G6 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 4
	38
	39 01110G01 Flat Washer (SS), 1/4" 4
	40 00654G2 Lock Nut (SS), 1/4" - 20 4
	41
	42 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 3
	1 606005 Governor Bracket (Lower) 1
	2 606284 Governor Link Rod 1
	3 660005 Governor Rod Guard 1
	4
	5 606083 Governor Bracket (Upper) 1
	6 632936 Governor Cable / Direction Selector Bracket 1
	7
	8 606283 Governor Lever Bushing 1
	9 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	10 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 2
	11
	12 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	13 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 1
	14 601476 Lock Nut, M6 - 1 1
	15
	16 450452 Flanged Hex Nut, M6 - 1 1
	1 658941 Air Filter Assembly (Includes Items 2 - 6) 1
	2 659139 Air Cleaner Assembly 1
	3 658957 Air Cleaner Cover 1
	4 72604G01 Air Cleaner Clip 2
	5 28463G01 Air Filter 1
	6 28462G01 Dust Ejector Valve 1
	7 659142 Air Cleaner Mounting Bracket 1
	8 601910 Air Filter Tube 1
	9 661661 Intake Extension Hose 1
	10 11391G5 Hose Clamp, .81" 1
	11 11391G7 Hose Clamp, 1.56" 2
	12 12416G2 Nylon Clamp, 11.8" Lg 1
	13 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	14 00414G7 Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 2
	15 14390G4 Lock Nut, 1/4" - 20 2
	1 613036G0XX Cowl (See COLOR CODES in HOW TO USE Section) 1
	2
	3 16816G2 Ratchet Fastener, 1/4” x .887” Lg 4
	4 71055G01 Rivet (Aluminum), 3/16” x .985” Lg 10
	5 71115G01 Trim (Vinyl) 1
	6
	7 75459G01 Glove Box Doors (Both Sides) 1
	8 75459G02 Glove Box Door (Driver Side) 1
	9 75459G03 Glove Box Door (Passenger Side) 1
	10
	11
	12 71055G01 Rivet (Aluminum), 3/16” x .985” Lg 7
	13
	14
	15 617643 Cowl Grill Cover 1
	16 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 2
	17
	18 613273 Front Fascia 1
	19
	20 654276 Front Fascia Mounting Brace 1
	21 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 x .70" Lg 1
	22 00414G6 Hex Head Bolt, 1/4" - 20 x 1/2" Lg, Grade 5 1
	23 14390G4 Lock Nut, 1/4" - 20 1
	24 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 x .70" Lg 2
	25 16469G1 Fender Washer 2
	26 654275 Front Fascia Mounting Bracket 1
	27 15058G1 Rivet (Aluminum), 3/16" x .450" Lg 2
	28
	29
	30 614378 Fender Flare (Driver Side) 1
	31 613274 Fender Flare (Passenger Side) 1
	32 71055G01 Rivet (Aluminum), 3/16” x 1.118” Lg 3
	33
	34
	35 641260 Upper Floor Panel 1
	36 14601G11 Rivet (Aluminum), 3/16" x .575" Lg 9
	37
	38
	39 70451G01 Lower Floor Panel 1
	40 14601G11 Rivet (Aluminum), 3/16" x .575" Lg 5
	41
	42
	43 70452G01 Access Cover 1
	44 14601G11 Rivet (Aluminum), 3/16" x .575" Lg 2
	45
	46 71151G03 Instrument Panel Assembly (Includes Items 47 - 51) 1
	47 71153G01 Deflector (Passenger Side) 1
	48 71154G01 Deflector (Driver Side) 1
	49 00614G3 Pan Head Phillips Screw, #8 - 15 x 3/8" Lg 4
	50 71158G01 Instrument Panel Insert (Four Cup) 1
	51 71152G01 Instrument Panel 1
	1 637535G02 Floormat with Horn Holes 1
	2 16816G1 Ratchet Rivet, .25" x .72" 3
	3 659143 Seat Frame 1
	4
	5 659357 Sound Treatment, Small (Access Cover) 1
	6 657950 Sound Treatment, Large (Access Cover) 1
	7 657953 Sound Treatment (Rear Body) 1
	8
	9 00715G2 Hex Washer Head Screw, 5/16” - 18 x .8" Lg 2
	10 635054G02 Fender Liner (Passenger Side) 1
	11 635054G01 Fender Liner (Driver Side) 1
	12 16816G2 Ratchet Fastener, 1/4” x .887" Lg 4
	13 639948G01 Rocker Panel (Driver Side) 1
	14 639948G02 Rocker Panel (Passenger Side) 1
	15
	16
	17 00789G2 Truss Head Phillips Screw, #10 - 24 x 1.25" Lg 1
	18
	19 70244G05 Splash Panel 1
	20 00715G2 Hex Washer Head Screw, 5/16” - 18 x .8" Lg 4
	21
	22
	23 23726G4 Spacer, .298" Lg 1
	24 00660G5 Flat Washer, #10 1
	25 14390G10 Lock Nut, #10 - 24 1
	26
	27 15058G6 Rivet (Aluminum), 3/16” x .937” Lg 1
	28 23726G4 Spacer, .298" Lg 1
	29 601476 Flanged Lock Nut, 1/4" - 20 2
	30 634161 Flanged Button Head Torx Bolt (SS), M6 - 1 x 30mm Lg 2
	31 23726G4 Spacer, .298" Lg 2
	1 617620 Brushguard 1
	2
	3
	4 00440G6 Hex Head Bolt, 5/16” - 18 x 2 3/4" Lg, Grade 5 2
	5 00565G8 Lock Washer, 5/16” 2
	6 00559G8 Flat Washer, 5/16” 2
	7 75048G02 Spacer, 1.31” Lg 2
	8
	9
	10 00440G2 Hex Head Bolt, 5/16” - 18 x 2 1/4" Lg, Grade 5 2
	11 00565G8 Lock Washer, 5/16” 2
	12 00559G8 Flat Washer, 5/16” 2
	13 75048G04 Spacer, 1" Lg 2
	14
	15
	16 71451G02 Rear Bumper 1
	17 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 4
	18 00571G2 Flat Washer, 5/16” 2
	19 71455G01 Bumper Plug 4
	20 71554G01 J-Type Nut Retainer, 1/4” - 20 2
	1 625272G1XX Rear Body (without Taillights) (See COLOR CODE in HOW TO USE section ) 1
	2 624374 Bagwell Liner 1
	3 633917 Rivet (Plastic) 2
	4
	5
	6
	7 625272G0XX Rear Body (with Taillights) (See COLOR CODE in HOW TO USE section) 1
	8 10570G10 Rivet (SS), 5/32" x .55" Lg 5
	9
	10
	11 10570G12 Rivet (Aluminum), .257" x .556" Lg 4
	12 10570G11 Rivet (SS), 5/32" x .70" Lg 2
	13 71320G01 Access Panel 1
	14 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 5
	15 71609G01 Seat Hinge Plate 1
	16 16816G2 Ratchet Rivet, .25" x .887" 2
	17
	18 666066 Charger Receptacle Cover 1
	1 75109G04 Ash Tray Kit (Includes Items 2 - 5) 1
	2 27731G01 Ash Tray 1
	3 27736G01 Gasket 1
	4 75108G02 Bracket 1
	5 00106G6 Pan Head Phillips Self Tapping Screw, #12 - 24 x .75" Lg 4
	6
	7
	8 74365G01 Gun Holder, Floor Mount 1
	9 74533G01 Gun Holder (Swivel Mount) 1
	10
	11
	12 74521G02 Front Basket Assembly (Includes Items 13 - 17) 1
	13 74523G01 Front Basket 1
	14 74522G01 Basket Mounting Bracket (Driver Side) 1
	15 74522G02 Basket Mounting Bracket (Passenger Side) 1
	16 00769G2 Round Head Carriage Bolt (SS), 3/8" - 16 x 1 1/4" Lg, Grade 5 4
	17 11098G5 Lock Nut, 3/8" - 16 4
	18
	19 635202 Winch Receiver 1
	20 604572 Winch Receiver Retainer Plate 1
	21 00462G8 Hex Head Bolt, 7/16" - 14 x 1" Lg 4
	22 00734G1 Lock Nut, 7/16" - 14 4
	1 70612G02 Brake Pedal Assembly (without Lights) (Includes Items 3 - 12) 1
	2 70690G02 Brake Pedal Assembly (with Lights) (Includes Items 3, 5 - 30) 1
	3 652253G03 Park Brake Pedal 1
	4 652251G03 Brake Pedal (without Lights) 1
	5 70681G01 Torsion Spring 2
	6 70682G01 Pivot Pin 1
	7 658825 Push Nut, 5/16” - 24 2
	8
	9 70257G01 Service Brake Pad 1
	10 16409G1 Oval Rivet, .375" x .468" Lg 6
	11 70256G01 Park Brake Pedal Pad 1
	12 16409G1 Oval Rivet, .375" x .468" Lg 3
	13 652820 Service Brake Pedal Plate 1
	14 00737G8 Flat Head Phillips Screw, #10 - 24 x .875" Lg, Grade 5 4
	15 00739G1 Rubber Well Nut, #10 - 24 2
	16 652355 Brake Pedal Spacer 2
	17 27137G01 Conical Spring 2
	18 14390G10 Lock Nut, #10 - 24 2
	19 10606G8 Micro Switch 1
	20 00645G2 Pan Head Phillips Screw, #6 - 32 x 1 1/4" Lg 1
	21 00559G5 Flat Washer, #10 2
	22 00559G3 Flat Washer, #6 2
	23 00565G3 Lock Washer, #6 1
	24 00525G5 Lock Nut, #6 - 32 1
	25 13514G1 Limit Switch Screw, #6 - 32 x .22" Lg 1
	26 00642G8 Flat Washer, 5/16” 2
	27 14628G1 Faston Tab 1
	28 24605G1 Wire Harness (Brake Light) 1
	29 17618G1 Wire Tie 2
	30 652791G03 Brake Pedal (with Lights) 1
	1 70582G01 Shoulder Bolt (SS), 3/8" - 16 x 3.406" Lg 1
	2 70581G01 Flanged Bushing, .1.062" O.D. x .795" I.D. 2
	3 70676G01 Torsion Spring 1
	4 00643G1 Lock Washer, 3/8" 1
	5 11098G5 Lock Nut, 3/8" - 16 1
	6 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not Illustrated) 1
	7 12416G2 Nylon Wedge Lock Clamp (Not Illustrated) 3
	8
	9
	10
	11 01111G01 Retaining Ring (SS), Dia. .8" 4
	12 10386G3 Clevis Pin, .438" x .938" Lg 1
	13 10387G3 Cotter Pin, .094" x .75" Lg 1
	14
	15 70601G01 Kick-off Link 1
	16 17838G1 Nylon Bushing, .37" O.D. x .31" I.D. 2
	17 20835G1 Teflon Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 10387G3 Cotter Pin, .094" x .75" Lg 2
	20 70098G01 Kick-off Cam Pivot 1
	21 10097G6 Flanged Bearing 2
	22 70587G01 Kick-off Cam 1
	23 71215G01 Set Screw with Patch Lock, 1/4" - 20 x 1/2" Lg 2
	24 14134G4 Spacer, .76" O.D. x .395" I.D. x 1.25" Lg 1
	25 70113G01 Adjustable Bumper 1
	26 11027G1 Lock Nut, 5/16 - 18" 1
	27 70080G02 Catch Bracket 1
	28 00414G6 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 2
	29 14390G4 Lock Nut (SS), 1/4" - 20 2
	30 10386G3 Clevis Pin, .438" x .938" Lg 1
	31 10387G3 Cotter Pin, .094" x .75" Lg 1
	32 654667 Compensator Assembly (Includes Items 33 - 45) 1
	33 00532G4 Hex Nut, 1/4" - 20 2
	34 629486 Spherical Hex Nut, 5/16" - 24 1
	35 28082G01 Equalizer Bracket 1
	36 15121G1 Flat Washer, 5/16" 2
	37 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. x 2" Lg 1
	38 23061G2 Tube 1
	39 23463G1 Compression Spring 1
	40 652256 Brake Yoke 1
	41 11098G9 Hex Lock Nut, 5/16" - 24 1
	42 612557 Compensator Link Rod 1
	43 624690 Brake Cable (Driver Side) 1
	44 624703 Brake Cable (Passenger Side) 1
	45 28083G01 Brake Compensator Bumper 2
	46
	47 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 1
	1 612189 Brake Assembly (Driver Side) (Includes Items 3 - 9) 1
	2 612211 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612418 Gear Adjuster (Driver Side) 1
	10 612417 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 4
	14 15126G1 Lock Nut, 5/16" - 24 4
	15
	16 21807G2 Brake Drum Assembly (Includes Items 17, 18) 1
	17 20947G1 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 X 1.718" Lg 4
	19
	20
	21 21809G1 Flat Washer (Inner Wheel Rim), .984" x 1.31" x .031" 1
	22 606945 Brake Drum Washer 1
	23 612928 Slotted Hex Nut, 3/4" - 16 1
	24 10387G1 Cotter Pin, 5/32" x 1 3/4" Lg. 1
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 652249 Brake Cable Bracket (Driver Side) 1
	1 672688 Primary Team Clutch (Includes Items 2 - 11) 1
	2 619333 Primary Starter Pulley, 195 1
	3 * Stationary Assembly 1
	4 * Moveable Primary Assembly 1
	5 624112 Shift Roller Assembly 6
	6 619337 Shim, 39.5mm x 31.75mm 1
	7 644303 Primary Spider Assembly 1
	8 * Primary Dust Cover Assembly 1
	9 644305 Torque Primary Button 6
	10 619332 Hex Washer Head Bolt, 1/4" - 20 x 3/4" Lg 7
	11 644306 Torque Primary Plug 6
	12 623949 Secondary Team Clutch (Includes Items 13 - 19) 1
	13 * Secondary Stationary, 9.5 1
	14 * Moveable Secondary, 9.5 1
	15 619327 Inner Retainer Spring 1
	16 624111 Compression Spring 1
	17 619329 Outer Spring Retainer 1
	18 652515 External Retainer Ring 1
	19 619331 Thrust Washer, 1 53" x 1 83" x 1" 1
	20
	21 606239 Conical Washer, M12 2
	22 00566G3 Lock Washer (Spring Type), 3/8" 2
	23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8 1
	24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8 1
	25 606230 Clutch Washer, 27.5 Dia. O.D. x 13.06 Dia. I.D. 1
	26 618630 Drive Belt 1
	1 606173 Direction Selector Assembly (Includes Items 2 - 34) 1
	2 606077 Direction Selector Bracket 1
	3 70233G01 Direction Selector Shaft 1
	4 603700 Direction Selector Cam 1
	5 14390G1 Lock Nut, 3/8" - 24 1
	6 25664G2 Bushing, 1/2" x .750" Lg 1
	7
	8 72724G01 Neutral Lock Pin 1
	9 72733G01 Compression Spring 1
	10 72729G01 Neutral Lock Latch 1
	11 00734G2 Lock Nut, 1/4" - 28 1
	12 28574G01 Extension Spring 1
	13 72732G01 Ball Stud, #10 - 32 1
	14 00734G5 Lock Nut, #10 - 32 1
	15
	16
	17 72736G01 Micro Switch 1
	18 01062G01 Round Head Screw, #4 - 40 x 1" Lg 2
	19 00559G1 Flat Washer, #4 2
	20 00565G1 Lock Washer, #4 2
	21 00526G2 Hex Nut, #4 - 40 2
	22
	23
	24
	25
	26
	27
	28
	29 605807 Shifter Cable 1
	30 25727G01 Cup Washer, 1/4" 4
	31 72735G01 Compression Spring 2
	32 632891 Pivot Bracket 1
	33 00734G5 Lock Nut, #10 - 32 1
	34 22754G4 Bushing (Flip Lok), .250" 1
	35
	36 70227G01 Socket Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 8 2
	37 11027G2 Flanged Lock Nut, 1/4" - 20 2
	38
	39
	40
	41
	42 31539G1 Nylon Clamp, 15.5" Lg (Not Illustrated) 2
	43 71205G01 Direction Selector Handle 1
	44 01037G02 Pan Head Torx Screw, #10 - 32 x 1/2" Lg 1
	45 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	46 450452 Hex Nut, M6 - 1 1
	1 607053 #6 GA Wire (Black 6", F1 - A2) 1
	2 25682G01 Terminal Cover 3
	3 25682G01 Terminal Cover (For CE Vehicles) 2
	4 638433 Battery, 12V 1
	5 637484 Battery, 12V, HD 1
	6 640488 Battery Bolt 2
	7 663593 Relay, 12V (Not Illustrated) 1
	8 636455G13 Fuse, 15Amp (Not Illustrated) 1
	9 636455G12 Fuse, 10Amp (Not Illustrated) 1
	10 72101G02 Battery Hold Down 1
	11 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 1
	12 00565G8 Lock Washer, 5/16" 1
	13 00571G2 Flat Washer (SS), 5/16" 1
	14 652441G03 Battery Tray 1
	15
	16 645191 Battery/Engine Ground Cable 1
	17 25976G19 #14 GA Wire (Black 6") 1
	18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	19 11027G1 Flanged Lock Nut, 5/16" - 18 2
	20 26676G01 Flanged Hex Head Bolt, M6 - 1 x 23mm Lg 1
	21 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	22 00715G2 Hex Washer Head Screw, 5/16" - 18 x .875" Lg 4
	23 607103 #6 GA Wire, 42" Lg 1
	24 658686 Main Harness 1
	25
	26 73049G01 Direction Selector Cover 1
	27 16469G1 Fender Washer, 1/4" 1
	28 00114G6 Hex Washer Head Slotted Tapping Screw, 1/4" - 14 x 3/4" LG 1
	29 608772 #6AWG Wire (Blue) (For CE vehicles) (Not Illustrated) 1
	30 625757 #6AWG Wire (Blue) (Solenoid - F2) (For CE Vehicles) (Not Illustrated) 1
	1 660446 Electrical Plate Assembly (Includes Items 2 - 11) 1
	2 73057G02 Bracket 1
	3 27739G01 Voltage Regulator 1
	4 663716 Solenoid 1
	5 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5 1
	6 00661G8 Hex Head Bolt (SS), 1/4" - 20 x 1" Lg 1
	7 11027G2 Flanged Lock Nut, 1/4" - 20 2
	8 658683 Electrical Plate Harness 1
	9 73446G01 Faston Tab, 90º 2
	10 645190 #6 GA Wire Assembly 1
	11 25978G56 #18 GA Wire Assembly (Black) 1
	12 00567G7 Lock Washer (External Tooth Type) 1
	13 00532G1 Hex Nut, 1/4" - 20 1
	14
	15 27068G01 Horn Switch Boot 1
	16
	17 32860G01 Horn 1
	18 608397 Horn Plate 1
	19 17318G1 Horn Switch 1
	20 73446G01 Faston Tab 1
	21
	22 15058G6 Rivet, (Aluminum), 3/16" x .937" Lg 2
	23 676066G01 Fuse Block (Includes Item 24) 1
	24 636455G23 Fuse, 15A 3
	1 644876 Headlight Assembly (Passenger Side) 1
	2 644877 Headlight Assembly (Driver Side) 1
	3
	4 71781G02 Vinyl Tape 1
	5 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 4
	6
	7 659008 LED Headlight Assembly (Passenger Side) (Includes Item 9) 1
	8 659009 LED Headlight Assembly (Driver Side) (Includes Item 9) 1
	9 651411G03 LED Headlight 1
	10 619100 Headlight Bulb 1
	11 654465 Jumper Harness, Led Headlight 1
	12 619102 Turn Signal Assembly Bulb 1
	13
	14 20965G3 Steering Column Cover 1
	15 611810 Turn Signal Switch Assembly 1
	16 645193 Accessory Harness 1
	1 74371G01 Taillight Bezel (Driver Side) 1
	2 74371G02 Taillight Bezel (Passenger Side) 1
	3 71364G02 J-Type Nut, #8 4
	4 00513G4 Pan Head Phillips Screw, #8 - 18 x 3/4" Lg 2
	5 22288G1 Taillight Assembly 1
	6 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 x 3/4" Lg 4
	7 14601G11 Rivet (Aluminum), 3/16" x 9/16" 2
	8
	9 73290G03 Buzzer 1
	10 01041G01 Rivet, 5/32" 2
	11
	12
	13 74248G01 Defroster/Cooling Fan (Not Illustrated) 1
	14
	15 31539G1 Nylon Clamp, 15.5" Lg 5
	1 33639G01 Ignition Switch (with Light) 1
	2 33639G02 Ignition Switch (with Light, Group Key) 1
	3 33639G03 Ignition Switch (with Light, Individual) 1
	4 33623G02 Drive Rivet, 3/16" x 3/8" Lg 2
	5
	6 00568G6 Lock Washer (External Tooth Type), 3/4" 1
	7 17137G1 Face Nut, 3/4" - 20 1
	8
	9 656282G06 Gauge Plate (Fuel Gauge with Lights) (Includes Items 10, 11) 1
	10 73030G14 Console Insert Plate 1
	11 648247 Fuel Level Gauge 1
	12
	13 645194 Wire Harness (Power Outlet) 1
	14 74693G03 Console Insert Assembly (Includes Items 16, 18) 1
	15 74693G04 Console Insert Assembly (Includes Items 16 - 19) 1
	16 73522G03 Console Insert Plate 1
	17 71078G01 Power Outlet (12V) 1
	18 20271G10 Plug 1
	19 14601G10 Rivet (Aluminum), 5/32" 2
	20 33623G02 Drive Rivet, 3/16" x 3/8" Lg 3
	21
	22 659101 Malfunction Indicator Light 1
	23 659085 Fuse Bracket (For Vehicles without Hour Meter) 1
	24 662631 Fuse Bracket (For Vehicles with Hour Meter) 1
	25 664689 Hour Meter Harness 1
	26 617074 Hour Meter 1
	27 17618G1 Nylon Clamp 2
	28 71055G01 Rivet, 3/16" Dia. 1
	1 658237 EFI Engine, 13.5 HP (Includes Items 2 - 5) 1
	2 603562 O-Ring, 16mm 1
	3 607454 Oil Filter 1
	4 607462 Spark Plug 1
	5 603557 Oil Drain Plug 1
	6
	7 674854 Muffler 1
	8 657450 Exhaust Manifold 1
	9 606272 Lock Washer, 8mm 4
	10 606267 Hex Jam Nut, M8 - 1.25 4
	11 606279 Flanged Hex Nut, M10 - 1.25 1
	12 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	13 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8 2
	14 603599 Exhaust Gasket 2
	15 657449 Oxygen Sensor 1
	16
	17 606390 Oil Dip Stick (For Low Suspension Vehicles) 1
	18 606391 Oil Dip Stick (For High Suspension Vehicles) 1
	1 630776 Engine Pan 1
	2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8 4
	3
	4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 4
	5 603823 Flat Washer, M10 4
	6 606279 Flanged Hex Nut, M10 - 1.25 4
	7
	8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) 1
	9 625345 Front Mount Bracket 1
	10 605757 Rubber Bumper 2
	11 00974G01 Hex Nut, M10 - 1.5 2
	12 608654 Lock Washer, 10mm 2
	13 692754 Tube Clamp (Wide), 1" 1
	14 72016G01 Tube Spacer 2
	15 11098G5 Lock Nut, 3/8" - 16 2
	16 01109G01 Lock Nut, 5/16" - 18 2
	17 00643G1 Flat Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 00438G7 Hex Head Bolt, 5/16" - 18 x 7/8" Lg, Grade 5 2
	20 00428G8 Hex Head Bolt, 3/8" - 16 x 2.75" Lg 2
	21 652247 Cross-member Brace 1
	1 633795 Front Axle 1
	2 70930G02 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12) 1
	3 70802G01 Spindle Assembly (Passenger Side) 1
	4 25146G1 Grease Seal 1
	5 11750G2 Roller Bearing and Race Assembly 2
	6 74332G01 Wheel Hub 1
	7 36038G01 Drive Flange Stud 4
	8 12093G1 Castle Nut, 1" - 14 1
	9 00798G8 Cotter Pin, 5/32" x 1 3/4" Lg 1
	10 632925 Flanged Bushing 1
	11 632926 Bushing Sleeve 1
	12 51141G1 Race Bearing 2
	13 70931G02 Spindle and Hub Assembly (Driver Side) (Includes Items 4 - 12, 14) 1
	14 70803G01 Spindle Assembly (Driver Side) 1
	15
	16 14390G6 Lock Nut, 1/2" - 13 1
	17 76419G01 Shock Absorber 2
	18 10435G1 Shock Absorber Washer 4
	19 10194G1 Rubber Bushing 4
	20 00532G6 Hex Nut, 3/8" - 24 2
	21 00407G6 King Pin Bolt, 1/2" - 13 x 6" Lg, Grade 5 1
	22 652258 Spring Plate 4
	23 00734G1 Lock Nut, 7/16" - 14 11
	24 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 11
	25 00560G3 Flat Washer, 1/2" 2
	26 70990G03 Leaf Spring 2
	27 70745G01 King Pin Tube 1
	28 70754G01 Thrust Washer, (SS), 1" 1
	29 10044G01 Vinyl Cap 2
	1 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 2
	2 70667G02 Spacer, 1.21" 2
	3 00560G2 Flat Washer, 7/16" 7
	4 00734G1 Lock Nut, 7/16" - 14 3
	5 70758G05 Steering Column Kit (Includes Items 6 - 16) 1
	6 70607G01 Steering Shaft 1
	7 70610G03 Steering Column 1
	8 28569G01 Steering Column Bushing 1
	9 70580G01 Intermediate Shaft 1
	10 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	11 00565G8 Lock Washer, 5/16" 1
	12 70751G01 Retaining Ring (Internal) 1
	13 70888G01 Retaining Ring (External) 1
	14 15112G1 Ball Bearing 1
	15 70887G01 Wave Washer 1
	16 01022G01 Hex Washer Head Screw, #6 - 20 x 5/16" Lg 1
	17 602980 Steering Wheel (Premium) 1
	18 14390G2 Lock Nut, 5/8" - 18 1
	19 70876G02 Tie Rod Assembly (Includes Items 20 - 24) 1
	20 70897G02 Threaded Rod, 24" Lg 1
	21 70902G01 Tie Rod End (Left Hand Threads) 1
	22 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) 1
	23 70902G02 Tie Rod End (Right Hand Threads) 1
	24 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads) 1
	25
	26 01006G01 Hex Washer Head Bolt, 3/8" - 16 x 1 1/4" Lg 4
	27 00879G1 Lock Washer, 3/8" 4
	28 70997G01 Steering Column Base Cover 1
	29 71055G01 Rivet (Aluminum), 3/16" Dia 1
	30
	31
	32 71147G01 Steering Wheel Cover 1
	33 00734G1 Lock Nut, 7/16" - 14 2
	34
	35
	36
	37
	38 00532G7 Hex Nut, 7/16" - 14 1
	39 70667G04 Spacer, 1" O.D x .469" I.D. x .69" Lg 1
	40 01068G01 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5 1
	1 70964G01 Rack and Pinion Unit (Includes Items 2 - 23) 1
	2 70965G01 Steering Rack Cover and Bearing 1
	3
	4 * Jam Nut, 1/2" - 20 1
	5 70750G01 Retaining Ring (External) 1
	6 15112G1 Ball Bearing 1
	7 70603G01 Pinion 1
	8 70751G01 Retaining Ring (Internal) 1
	9 70638G01 Seal (Pinion) 1
	10 70604G01 Steering Rack 1
	11 * Set Screw, #10 - 32 x .25" Lg 1
	12 70590G01 Rack Loader 1
	13 70666G01 Compression Spring 1
	14 70645G01 Gasket (Rack Loader Cover) 1
	15 652259 Cover (Rack Loader) 1
	16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5 2
	17 10389G3 Grease Fitting (Straight) 1
	18 70694G01 Rod End (Inner) 1
	19 70961G01 Rack Boot 1
	20 12416G2 Nylon Clamp, 11.8" Lg 1
	21 11391G8 Hose Clamp, 1.81" 1
	22
	23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25) 1
	24 50641G1 Grommet 1
	25 * Hex Slotted Nut, 7/16" - 20 1
	26 10387G2 Cotter Pin, 3/32" X 1" 1
	1 646825 Fuel Tank Assembly (with Sender Unit) (Includes Items 2 - 8) 1
	2 646306 Fuel Tank 1
	3 646837 Fuel Pump Lid 1
	4 646838 Seal 1
	5 647810 Grommet 1
	6 647809 Rollover Valve 1
	7 670898 Fuel Cap 1
	8 646353 Fuel Pump with Sender Assembly 1
	9 32372G6 Vinyl Trim, 6.25" Lg 1
	10 666167 Fuel Hose Assembly 1
	11
	12 664747 Tube Clamp, .5" 2
	13 602409 Barrel Clip, M6 - 1 (Not Illustrated) 2
	14 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	15 70483G01 Spacer, 5/16" - 18 1
	16 00438G8 Hex Head Bolt, 5/16" - 18 x 1" Lg, Grade 5 1
	17 11098G6 Lock Nut, 5/16" - 18 3
	18 00559G8 Flat Washer, 5/16" 4
	19 10570G11 Rivet, 3/16" Dia x .70" 2
	20 606310 Carbon Canister Mounting Bracket 1
	21 662807 Carbon Canister Assembly (Includes Items 22 - 26) 1
	22 606071 Carbon Canister 1
	23 18292G1 Tube Clamp, 1/2" O.D 2
	24 606963 Tube Clamp, 3/16" I.D 2
	25 27184G14 Fuel System Tube, 13" Lg 1
	26 662608 Hose, 3/16" I.D. x 37" Lg 1
	1 670468 Rear Axle, 11.47:1 (Includes Items 3 - 63) 1
	2 670470 Rear Axle with LSD, 11.47:1 (Includes Items 3 - 45, 47 - 62, 64 - 65) 1
	3 639859 Axle Case L Complete (Includes Items 4 - 13, 24) 1
	4 665887 Governor Gear 1
	5 639689 Governor Sleeve 1
	6 607904 Flat Washer 1
	7
	8 639698 Governor Gear Shaft 1
	9 639707 Governor Shaft 1
	10 639736 Flat Washer, 6mm 2
	11 607911 Oil Seal, 6 x 10 x 2.5mm 1
	12 607913 Retaining Ring, E5 1
	13 639738 Oil Seal, 24 x 40 x 9mm 2
	14 26818G01 Steel Ball 1
	15 26819G01 Spring 1
	16 26831G01 Gasket,10 1
	17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 x 12mm Lg 1
	18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) 1
	19 639746 Select Shaft 1
	20 607915 Oil Seal, 13 x 22 x 5mm 1
	21 607916 Snap Ring, 13mm 1
	22 607917 Spacer, 13 x 1mm 1
	23 640093 Oil Seal, 28 x 47 x 9mm 1
	24 607919 Air Breather 1
	25 639747 Oil Drain Plug 2
	26 639748 Gasket, 14mm 2
	27 26785G01 Ball Bearing (6204) 2
	28 665888 Governor Gear,34 1
	29 607920 Pin, 6 X 12L 1
	30 639750 Input Shaft 1
	31 607922 Ball Bearing (62/28) 1
	32 639868 Ball Bearing (TMB202) 2
	33 639755 Counter Shaft 1
	34 640744 Ball Bearing (6006) 1
	35 639758 Gear, 34 1
	36 639869 Knock Pipe 2
	37 639760 Ball Bearing (6304) 2
	38 639768 Flanged Hex Head Bolt, M8 - 1.25 x 40mm Lg 1
	39 639769 Gear, 17 1
	40 28689G01 Collar, 24 x 7.5mm 1
	41 639771 Gear, 52 1
	42 670697 Center Shaft 1
	43 639774 Clutch Pin 1
	44 670696 Gear, 61 1
	45 639797 Spacer, 20 x 2mm 2
	46 639872 Differential Case (Includes Items 34, 47, 49 and 50) 1
	47 639800 Differential Pair Gear 1
	48 26808G01 Hex Head Bolt, M10 - 1.25 x 26mm Lg 6
	49 28723G01 Differential Shaft 1
	50 28697G01 Spring Pin, 4 x 40L 1
	51 639801 Ball Bearing (6007) 1
	52 640739 Gear, 60 Complete (Includes Item 51). 1
	53 607938 Castle Nut, M22 - 1.5 2
	54 639876 Axle Shaft L Complete (Includes Item 56) 1
	55 639881 Axle Shaft R Complete (Includes Item 56) 1
	56 639836 Ball Bearing (6205DD) 2
	57 607939 Axle Case L Complete 1
	58 607940 Axle Case R Complete 1
	59 26814G01 Snap Ring, 52mm 2
	60 639839 Flanged Hex Head Bolt, M8 - 1.25 x 60mm Lg 9
	61 639840 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg 10
	62 639844 Shift Shaft Complete 1
	63 639847 Differential Assembly (Includes Items 46, 48 and 52) 1
	64 640098 Differential Case with LSD (Includes Items 34, 47, 49 and 50) 1
	65 639847 Differential Assembly with LSD (Includes Items 64, 48 and 52) 1
	1 605721 Leaf Spring 1
	2 605445 Leaf Spring Bushing, Front 1
	3 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 1
	4 00643G1 Flat Washer, .41 I.D. x 1.0 O.D. x .06 1
	5 12262G1 Flanged Lock Nut, 3/8" - 16 1
	6
	7
	8
	9
	10 70289G02 Split Spacer (Steel) 2
	11 624030 Flanged Bushing 4
	12 652245 Shackle Plate 2
	13 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 2
	14 11098G5 Lock Nut, 3/8" - 16 2
	15
	16
	17 605977 Rear Suspension Plate 1
	18
	19
	20
	21 32195G3 U-Bolt, 3/8" - 16 x 5" x 2.875" x 2" 2
	22 652580 Rear Suspension Plate 1
	23 00643G1 Flat Washer, .41 I.D. x 1.0 O.D. x .06 4
	24 11098G5 Lock Nut, 3/8" - 16 4
	25
	26
	27 642085 Shock Absorber 2
	28 10435G1 Shock Absorber Washer 4
	29 10194G1 Rubber Shock Bushing 4
	30 00532G6 Hex Nut, 3/8" - 24 2
	31 10044G01 Vinyl Cap 1
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black 632818G07 Brown 632818G09 White/Blue 632818G10 Red/Black 632818G11 White/Red 632818G12 White/Black 632818G13 White/Yellow 632818G14 Gray/B...
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black 604908 White/Blue 606828 Red/Black 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black 604916G0304 Red/Black 604916G0103 White/Red 604916G0102 White/Blue 604916G0108 White/Yellow 604916G0704 Gray/Black 604916G0104 White/Black 604916G0506 Oyster...
	10 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg 2
	11
	12
	13
	14
	15
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G0107 Brown 629269G0109 White/Blue 629269G0110 Red/Black 629269G0111 White/Red 629269G0112 White/Black 629269G0113 Whit...
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 6
	18 17074G1 Soiling Slab 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 71602G07 Brown 604912G0102 White/Blue 604912G0103 White/Red 604912G0104 White/Black 604912G0108 White/Yellow 604912G0304 Red/Black 604912G0506 Oyster/Garnet 604912G0704 Gr...
	25 71603G02 Padding (Foam) 1
	26 71610G01 Seat Hinge 2
	27
	28
	29
	30 *** Flip Seat Bottom Assembly (Includes Item 31 - 38) 1 628058G01 Oyster 628058G03 Tan 628058G04 Gray 628058G06 Black 628058G07 Brown 628058G09 White/Blue 628058G10 Red/Black 628058G11 White/Red 628058G12 White/Black 628058G13 White/Yellow 628058G...
	31 634190 Deck Board Assembly 1
	32 *** Seat Bottom Assembly (Includes Item 33 - 35) 1 632837G01 Oyster 632837G03 Tan 632837G04 Gray 632837G06 Black 632837G07 Brown 632837G09 White/Blue 632837G10 Red/Black 632837G11 White/Red 632837G12 White/Black 632837G13 White/Yellow 632837G14 Gr...
	33 645820 Seat Bottom 1
	34 617401 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 617893 Brown 615648 Black 617892 Gray 615647 Tan 615646 Oyster 611125 White/Blue 611135 Red/Black 611126 White/Red 611130 White/Black 611127 White/Yellow 611137 Gray/Black 611136 Oyster/Ruby
	36 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 x 1” Lg 5
	37 00559G7 Flat Washer, 1/4" 1
	38 617402 Seat Strap 1
	1 634180 Seat Frame Weldment 1
	2 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	3 614221 Flat Washer, 3/8" 2
	4 11098G5 Lock Nut, 3/8" - 16 1
	5
	6
	7
	8 634179 Footrest Weldment 1
	9 19853G1 Square Tube Cap, 1"" 1
	10 00427G6 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	11 614221 Flat Washer, 3/8" 2
	12 11098G5 Lock Nut, 3/8" - 16 1
	13
	14
	15
	16 634175 Rear Seating Armrest 1
	17 00427G4 Hex Head Bolt, 3/8” - 16 x 1.25" Lg, Grade 5 2
	18 00428G8 Hex Head Bolt, 3/8" - 16 x 2.25" Lg 1
	19 614221 Flat Washer, 3/8" 4
	20 11027G5 Flanged Lock Nut, 3/8" - 16 2
	21 11098G5 Lock Nut, 3/8" - 16 2
	22
	23
	24
	25 634174 Seat Frame Support 1
	26 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 1
	27 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	28 614221 Flat Washer, 3/8" 4
	29 11098G5 Lock Nut, 3/8" - 16 2
	30
	31 634184 Rear Flip Seat Handrail Kit (Includes Items 32 - 37) 1
	32 634185 Footrest Handle Weldment 1
	33 19859G1 Square Tube Cap, 3/4"" 2
	34
	35 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	36 614221 Flat Washer, 3/8" 8
	37 11098G5 Lock Nut, 3/8" - 16 4
	38
	39
	40
	41 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1.25" Lg 4
	42 00559G7 Flat Washer, 1/4" 4
	43 14390G4 Lock Nut, 1/4" - 20 4
	1 660379 Starter/Generator (Includes Items 2 - 17) 1
	2 612029 Hex Nut 1
	3 612030 Lock Washer 1
	4 625716 Pulley, 2.5" O.D. 1
	5 654715 Drive End Head 1
	6 612033 Bearing 1
	7 612034 Retaining Ring 1
	8 612035 Woodruff Key 1
	9 612036 Armature Assembly 1
	10 654716 Frame and Field Assembly 1
	11 612038 Brush Lead and Terminal Package 1
	12 654717 Brush Box Assembly 1
	13 656659 Brush Spring 4
	14 612043 Wavy Washer 1
	15 612044 Bearing 1
	16 612045 Commutator End Head 1
	17 658172 Headband Kit (Includes Item 18) 1
	18 654718 Head Band 1
	1 631972 Starter/Generator Support Bracket 1
	2 606235 Flanged Hex Head Bolt, M10 - 1.25 x 20mm Lg 2
	3
	4
	5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	6
	7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	8 606255 Hex Jam Nut, M10 - 1.25 1
	9 606274 Flanged Hex Nut, M10 - 1.25 1
	10 630587 Starter/Generator Belt 1
	11
	12 12064G6 Push Nut, 5/16" 1
	13 629763 Tensioner Bolt 1
	14 660001 Accelerator Cable Guide Bracket 1
	1 606260 Sun Top Kit (Black), 80" Lg (Includes Items 2 - 29) 1
	2 606937 Sun Top 1
	3 00679G1 Flat Washer (SS), 3/8” 4
	4 602743 Rear Strut (Driver Side) 1
	5 602741 Rear Strut (Passenger Side) 1
	6 19853G1 End Cap, 1 Sq" 1
	7 24647G1 Spacer, 1/4” 1
	8 00891G5 Lock Nut, 3/8" - 16 2
	9
	10 00665G6 Hex Head Bolt (SS), 3/8" - 16 x 2" Lg 1
	11 00665G3 Hex Head Bolt (SS), 3/8" - 16 x 2 1/2” Lg 1
	12
	13
	14 00665G5 Hex Head Bolt (SS), 3/8" - 16 x 1 3/4” Lg 2
	15 00679G1 Flat Washer (SS), 3/8” 4
	16 00771G5 Nylon Washer, 3/8" 2
	17 00891G5 Lock Nut, 3/8" - 16 2
	18
	19
	20 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4” Lg, Grade 5 2
	21 00565G8 Lock Washer, 5/16” 2
	22 75125G01 Front Strut 1
	23 75048G01 Spacer, 1/2” 1
	24 00879G1 Flat Washer, 3/8” 2
	25 00674G8 Hex Head Bolt, 3/8" - 16 x 5" Lg 1
	26 00679G1 Flat Washer (SS), 3/8” 1
	27 18716G1 Spacer 1
	28 00653G1 Flat Washer (SS), 3/8” 1
	29 00891G5 Lock Nut, 3/8" - 16 1
	30
	31
	32 603119 Sun Top Kit (White), 80" Lg (Includes Items 3 - 29, 33) 1
	33 27604G01 Sun Top 1
	34
	35 603120 Sun Top Kit (Tan), 80" Lg (Includes 3 - 29, 36) 1
	36 602672 Sun Top 1
	37
	38
	39 19528G2 Rear View Mirror Kit (Includes Items 40 - 42) 1
	40 19496G1 Mirror 1
	41 19502G2 Support Bracket 1
	42 19527G1 Pan Head Screw, #8 - 32 x 5/8" Lg 1
	1 71966G03 Full Windshield Kit (Includes Items 2 - 7) 1
	2 615662 Sash, 26" Lg 2
	3 * Hex Head Bolt (SS), 1/4" - 20 x 1 3/4” Lg 2
	4 * Flat Washer (SS), 1/4” 4
	5 * Rubber Grommet 2
	6 * Lock Nut (SS), 1/4" - 20 2
	7 71960G01 Full Windshield 1
	8
	9 601379 Rear View Mirror Kit (Not Illustrated) 1
	10
	11 71966G05 Split Windshield Kit (Clear) (Includes Items 12, 13) 1
	12 630012 Split Windshield (Clear) 1
	13 71956G05 Hardware Kit (Includes Items 3 - 6, 14) 1
	14 615661 Sash, 12" Lg 2
	15 71966G06 Split Windshield Kit (Tinted) (Includes Items 16, 17) 1
	16 630013 Split Windshield (Tinted) 1
	17 71956G05 Hardware Kit (Includes Items 3 - 6, 14) 1
	18
	19 605119 Weather Enclosure (Tan) 1
	20 605120 Weather Enclosure (Oyster) 1
	21 605121 Weather Enclosure (Hunter Green) 1
	22 605122 Weather Enclosure (Pacific Blue) 1
	23 605123 Weather Enclosure (Capri) 1
	24 605125 Weather Enclosure (Hemlock Tweed) 1
	25 605126 Weather Enclosure (Burgundy) 1
	26 605127 Weather Enclosure (Linen Tweed) 1
	27 605128 Weather Enclosure (Tuscan) 1
	28 605130 Weather Enclosure (Charcoal Tweed) 1
	29 605131 Weather Enclosure (Jockey Red) 1
	30 605132 Weather Enclosure (Mediterranean Blue) 1
	31
	1 652263 Wheel and Tire Assembly, Kenda (Includes Items 2 - 4) 1
	2 652986 Tire, 20" x 8" - 10" 1
	3 643934 Wheel, 10" x 6" 1
	4 643948 Valve Stem 1
	5
	6 652392 Wheel and Tire Assembly, Kenda (Includes Items 7 - 9) 1
	7 652992 Tire, 205/65 1
	8 643934 Wheel, 10" x 6" 1
	9 643948 Valve Stem 1
	10
	11 604930 Wheel and Tire Assembly, Left Side, Path Finder (Includes Items 12 - 14) 1
	12 604928 Tire, 22" x 11" 1
	13 604927 Wheel, 10" x 7" 1
	14 604915 Valve Stem 1
	15
	16 605228 Wheel and Tire Assembly, Right Side, Path Finder (Includes Items 17 - 19) 1
	17 604928 Tire, 22" x 11" 1
	18 604927 Wheel, 10" x 7" 1
	19 604915 Valve Stem 1
	20
	21 28630G04 Wheel and Tire Assembly, Left Side, Stryker 1 (Includes Items 22 - 24) 1
	22 28630G01 Tire 1
	23 15172G02 Wheel 1
	24 11657G1 Valve Stem 1
	25
	26 28630G05 Wheel and Tire Assembly, Right Side, Stryker 1 (Includes Items 27 - 29) 1
	27 28630G01 Tire 1
	28 15172G02 Wheel 1
	29 11657G1 Valve Stem 1
	30
	31
	32 606240 Wheel and Tire Assembly, Left Side, Speed Racer (Includes Items 33 - 35) 1
	33 606139 Tire, 18" x 10 x 10" 1
	34 606152 Wheel, 10" x 7" 1
	35 604915 Valve Stem 1
	36
	37 606179 Wheel and Tire Assembly, Right Side, Speed Racer (Includes Items 38 - 40) 1
	38 606139 Tire, 18" x 10 x 10" 1
	39 606152 Wheel, 10" x 7" 1
	40 604915 Valve Stem 1
	41
	42 671955G01 Wheel and Tire Assembly, Left Side 1
	43 671955G02 Wheel and Tire Assembly, Right Side 1
	44
	45 74842G03 Wheel and Tire Assembly, Left Side (Includes Item 47) 1
	46 74842G04 Wheel and Tire Assembly, Right Side (Includes Item 47) 1
	47 74842G05 Tire, 20" x 11" - 10" 1
	48
	49
	50
	51 605310 Lug Nut (Chrome) 4
	52 14723G1 Lug Nut, 1/2" - 20 4
	53 12091G2 Spindle Cap 1
	54 74175G01 Dust Cap 1
	55
	56 601353 Alloy Wheel Cap 1
	57 608910 Diamond Wheel Cap 1
	1 619206 E-Z-GO Cowl Decal 1
	2 690347 Express S4 Side Decal 1
	3 605435 Steering Wheel Decal 1
	4 35968G01 T-Holder Cover Decal 1
	5 601781 Safety Label 1
	6 74093G01 Engine Warning Label 1
	7
	8 608527 Governor Warning Label 1
	9 74443G01 Anti-rollback Decal 1
	10 35966G03 Ball Holder Decal 1
	11
	12
	13 625743 Safety and Operation Label (For CE Vehicles) 1
	14 28203G01 Battery Warning Decal (For CE Vehicles) 1
	1 648855 Console, Lights, Fuel Decal 1
	2 610631 Clays Bed Decal 1
	3 601783 CE Symbol Decal (For CE Vehicles) 1
	4 685698 MADE IN USA Decal 1
	5 608822 Governor Decal (For CE Vehicles) 1




